Clarifier

WISCONSIN WASTEWATER OPERATORS CIATION, INC.

Volume 159, February 2005

Red Cliff Wastewater Treatment Facility

39th Annual W.W.0.A. Conference
October 4-7, 2005

KI Conference Center, Green Bay

HOST:
Green Bay Metropolitan Sewerage District




Clarifier

Visit our Web Site at www.wwoa.org

Volume 158, February 2005, Page 2

President’s Message

Fellow WWOA
members:

A little over a week ago
| 1 started drafting this
next “Message” of
mine. My original
thoughts were to lead
into the “Message” by
focusing on the unusually warm temperatures and
subsequent lack of snowfall we had seen this winter
so far. Two days later, the Grafton area was shoveling
out from a winter storm that dumped 8-10 inches of
snow overnight in this part of SE Wisconsin.

Today - just one week after our first big snow storm,
this same Grafton area was besieged by daylong
heavy rains, thunder, lightning and temperatures in
the mid-40’s. Two days from now they are calling for
an Arctic front to move in bringing with it single digit
high temperatures with wind chills well below zero.
O.K. — who isn’t having fun yet?

WWOA members should be keenly aware of
significant Department of Natural Resources
electronic reporting implementation that will be
launched in 2005. Primarily these efforts will involve
electronic reporting of the CMAR, the DMR and
WPDES permit applications.

In particular, the eCMAR will be the first DNR
reporting form required to be sent in electronically
(pay attention here folks - paper is not an option) and
there will certainly be abundant growing pains with
its proper use in 2005. CMAR Technical Advisory
Committee members were to have pilot tested the
new eCMAR in January followed by pilot testing at
select WWTPs.

The WWOA is working jointly with Department staff
to bring timely eCMAR training to the membership
through your upcoming regional meetings and other
training opportunities across the state in the months
ahead. Our goal is to acquaint everyone with the
eCMAR and the proper methods of completing and
submitting it successfully. Avoid the last minute
rush, stress and hassles; participate in the eCMAR
training opportunities ASAP!

The beginning of the new year signals the start-up of
WWOA regional meetings and other annually
sponsored training events throughout the state in
2005. Regional officers and seminar committee
members have been working hard to set-up both
informative and interesting meetings in the upcoming
year. [ truly believe one of the trademarks of this

Providing Lab Analysis For

* _ Wisconsin Wastewater
Systems

Division of Davy Engineering Co.

115 Gth Street 5. + PO, Box i
BOE-TE2-3130 « FAX &DB-TEL-G811 + E-mail infoidaryinc.com




Volume 159, February 2005

whe Clarifier

Page 3

great organization is providing outstanding training
opportunities at affordable prices for members and
non-members alike.

Speaking of non-members, I challenge all employers;
particularly you the plant managers and local
officials, to actively promote WWOA membership
and involvement to your employees in 2005. If they
are not members — offer them the opportunity. If they
are currently members — assist them with sustaining
their memberships. Then take it “to the next level” by
allowing them to get out to these training events and
network with their peers. The benefits of a WWOA
membership are limitless. For a $40.00 membership
fee spread over two years, the cost will easily pay for
itself through meetings, seminars and the Annual
Conference staff may already be attending as non-
members!

This year’s 39th Annual Conference will be held
October 4-7, 2005 at the Regency Suites/KI Center in
downtown Green Bay. Technical Program
Committee Chair Kay Marshall and fellow
Committee members are meeting on February 3,
2005 at the Green Bay MSD to start laying the
groundwork for another outstanding Conference line-
up. 2005 Conference contact information for
Housing, Local Arrangements, Spouses & Guest
Program and Exhibits can be located out on wwoa.org
under the State Conference section.

Winters are a wonderful time here in Wisconsin to
experience the great outdoors and all the activities
available.  Be sure to set aside time for family,
friends and yes — even yourself! Whether it is cross-
country skiing at one of our many state parks, sitting
in an ice shanty jiggin’ for pan fish, snowmobiling
down an old logging trail, or spending a few hours at
the local sledding hill — enjoy it! Then again, there’s
nothing wrong with a warm glowing fireplace, your
favorite chair and the latest Clarifier issue either!

In Your Service,

Timothy A. Nennig
WWOA President

RED CLIFF WWTF

Design Criteria

Design Year: Average Phosphorus Load:
2001 22 pounds per day

Design Population: Effluent BOD Requirements:
1830 30mg/L

Design Flow: Effluent TSS Requirements:
220,000 gallons per day 30mg/L

Peak Flow: Effluent Fecal Coliform Limit:
550,000 gallons per day 400 CFU/100 mL

Average BOD Load: Effluent Phosphorus Requirement:
422 pounds per day 1 mg/L

Average Suspended Solids Load: pH Discharge Limit:

522 pounds per day 6.0 t0 9.0

The Red Cliff Wastewater Treatment Plant is located
along the shores of Lake Superior at the mouth of
Chequamegon Bay. The purpose of the new facility is
to treat and remove wastes from the water prior to
discharging the flow to Lake Superior, protecting the
quality of the water in the Lake, and protecting public
health. The system is designed to treat 220,000 gallons
of municipal wastewater per day. The facility is an
Oxidation Ditch, using a treatment process known as
Activated Sludge to biologically treat the waste.

Good Water Quality
Doesn't Usually Happen Automatically,

But It Can With...

Automation

Improve water quality and save costs at the same time?
Now you can with SCADA!
Call now for information on afast “return on investment”
and a no-cost SCADA presentation.

LANG
i

Associates, Inc.
“The SCADA People’

Consulting engineers serving municipalities and civil engineers throughout the Midwest.

Wausau (715) 845-1333 @ Green Bay (920) 468-6808 ® Madison (608) 238-3424




whe Clarifier

Volume 159, February 2005

Page 4
"."".I ] ] I
- ]
II.' Aq (1%
I.': | L Ce |
History

The original plant, a facultative lagoon system, was
designed by Indian Health Services and built in the
late 1970’s. Plant construction on the new facility
began in 2002 and continued until 2003, when it first
began treating wastewater.

Processes

1. Plant Influent:

Wastewater is conveyed to the new WWTP
through gravity sanitary sewers and lift stations.
It enters the site from three locations: a sanitary
sewer on Merchant Road, a forcemain from the
south on Blueberry Road, and a gravity sewer on
the north on Blueberry Road. These all combine
on the north side of the Pretreatment Building.

2. Pretreatment:
The wastewater passes through a 1 inch bar grate
to remove large debris, and then into the
Pretreatment Building to a fine screen that
removes material larger than 0.25 inch. After the
fine screen, the flow is sampled by an automatic
sampler, and then passes into a vortex-type grit
removal system. After grit removal, the flow
passes into a pipe leading into the oxidation ditch.

3. Secondary Treatment:
In the Oxidation Ditch, the wastewater is mixed
and aerated by the use of mechanical aerators in
the form of rotating discs. The raw wastewater is
mixed with microorganisms that feed on the
bacteria and organic material. The contents of
the Ditch are now called “mixed liquor”. The

-

microorganisms and stabilized organics clump
together and form heavier “flock” particles.

4. Pump Room:
In the pump room are the Return Activated

Sludge and Waste Pumps, which can either return
some of the mixed liquor to the head of the
oxidation ditch to “seed” the raw wastewater
with microorganisms, or remove (waste) the
solids into the digester and out of the system.

A BRIGHTER WAY
TO CONTROL
WATER

Nobody knows controls and
instrumentation for water and
wastewater processes like PJ Kortens.
Whatever your system and control
challenges, we offer professional

technical support ... over the phone,
in the field, day or night. We'll be there!

Calibration services S———-
e Levels, pressure, flow and W’
temperature control Q
Analytical measurements _ -w
e Turbidity, pH, dissolved oxygen
System design and integration ISO 9002
CERTIFIED

e PLC programming ==
e SCADA integration
¢ Telemetry systems PJI ;
P. J. KORTENS and
COMPANY, INC.

Preventative maintenance
and service contracts

With over 120 years of combined
experience, you'll get the
“brightest” solution the first time.

Appleton, WI
920-730-9023
service@pjkco.com

PJK-005




Volume 159, February 2005 The'C lff er

[/

When you need a pump fast
USABIueBool delivers!

AR

923? 5 Hundreds of pumps
PUMPS E2ARA in stock & ready to ship!

@ GOULDS
<4 PUMPS

LMl
% PULSAFEEDER

CH&E

sty Famge. Sira e 10K

OMOYNO

PlantPRO

|42 wypromaTIC"

Tritew

o Widest selection
of brands

e In-house
technical support

e All the parts and
accessories you need

,-‘- . A - . 7 ‘ !._ H:;élq
e In-house pump - h, = _SABIIIEBI]I]I{ {3 .

repair services .
Get the Best Treatment-

1-800-548-1234 o www.usabluebook.com




Ly
Page 6 e Clar ﬁy Volume 159, February 2005

5. Clarifiers: The reed beds both dewater and reduce organic
The Oxidation Ditch effluent flows into two solids and pathogens in the biosolids. The reeds
settling tanks, or clarifiers. The flock from the consume and evaporate 90 times their weight in
mixed liquor settles to the bottom and is either water each day, enabling the beds to dewater
pumped back to the head of the plant or into the quickly. Underdrains carry water that passes
aerobic digester. The clear effluent flows over through the system back to the head of the plant.
weirs, down channel, and through a pipe to the
disinfection building. 9. Chemical Feed:

An aluminum sulfate, or alum, solution is stored

6. UV Disinfection: and pumped to the splitter box prior to the
The effluent flows through a set of ultraviolet clarifiers. The alum combines chemically with
lights that damages the genetic material of any the phosphorus in the wastewater, allowing it to
remaining pathogenic organisms, destroying their be removed along with the biosolids in the
ability to replicate. clarifiers.

7. Aerobic Digester: 10. Qutfall:

The mixed liquor solids that have been wasted The effluent travels by a 12" pipe southeast to a
from the activated sludge process are temporarily discharge structure 350’ into Lake Superior.
stored, aerated, and further broken down prior to
discharge into the Reed Beds. 11. Control Building:

The control building contains the electronic

8. Reed Beds: controls for the plant, the laboratory and offices,
Biosolids from the aerobic digester are pumped the pumps, the chemical room, the generator, and
to the Reed Beds for storage for 5 to 10 years. the garage

BUILDING TRUST IN THE

WATER/WASTEWATER INDUSTRY

As one of the largest mechanical and fire protection con-
tractors in the United States, J. F. Ahern Co. believes in
providing the same level of service and professionalism
on all jobs, regardless of size. We get the job done, and
have the track record to prove it.

For more information, contact Pete Wachs in our
Water/Wastewater Department.

s TEL: (920) 921-9020
H FAX: (920) 929-8825
www.jfahern.com

I@Im f\%/'z/uz( 7 (“////(/mwf/(z/' 7, )) /p{{/ﬁ

o niversar’f Construction

Design/Build j F Ahern CO.

Preventive Full Service Mechanical and Fire Protection Contractors since 1880
. 855 Morris St., P.O. Box 1316 ¢ Fond du Lac, Wl 54936-1316
Maintenance TEL (920) 921-9020 « FAX (920) 929-8825 * www.jfahern.com

Wisconsin e lllinois ¢ Missouri * Nebraska ¢ lowa

Service




Volume 159, February 2005

whe Clarifier

Page 7

| THANK YOU

! I would like to thank the many operators and
| utilities that sent flowers, cards, thoughts and
- prayers to me during the difficult time of the news
of Shane's death in Iraq. I really appreciate all of
1 your kind words and deeds that have and continue
. to bring me much comfort. For those of you that
have asked, "What can I do?" I have created a
* fund through MATC to be used to educate school
! counselors about apprenticeship programs.  If
you want to, you can send donations to:

Shane O'Donnell Fund
3550 Anderson Street
Madison, WI 53704

! Again, thank you for your thoughtfulness and

I

I

I

I

!

! MATC Foundation
I

I

I

| support during this tragedy.
I

Peg O'Donnell

TECHNICAL

Presented by Crane

WISCONSIN WASTEWATER
OPERATORS’ ASSOCIATION, INC.
Board of Directors Meeting
Monday, October 25, 2004 and
Tuesday, October 26, 2004
Kalahari Resort and Convention Center,
Wisconsin Dells, Wisconsin

President Herwig called the meeting to order at 1:00
PM October 25, 2004. All Board members were
present except Dale Neis who arrived later. Schreiber
not present.

Also present was Gil Hantzsch, chairperson of Local
Arrangements.

The minutes of the August 27, 2004 Board meeting
were reviewed. President Herwig noted a correction
to the room assignments pertaining to the exhibit hall.
Under Exhibit Committee it should read Hall A, H and
G not A, B and G. Thalke made a motion to approve
the minutes as presented with the noted correction.
Bond seconded the motion. Motion carried.

EXPO 2005

Engineering Sales

Manufacturers Displaying:
ABS Pumps
CDS Stormwater Treatment
Fluidyne SBR’s
Gardner Denver
Gorman-Rupp
Goulds & Lowara Pumps
Hitech Environmental
Insite DO Analyzers

54

CAANE
EMFNMEEOIVG
SALES VT

JWC Environmental
Krofta Technologies
Lakeside Equipment
Roediger Vacuum Sewer
Somat

Sunlight UV

Wemco Pumps

To pre-register or get more information,
please call 920-733-4425 ext.174 or visit
www.craneengineering.net

A powerful one-day event you don’t want to miss!

2005 Highlights:
* 16 educational technical sessions
* Over 40 of the industry’s top manufacturers
* Accredited by the DNR - credits issued
* Clarifier theory and mechanical design sessions
* Product displays and demonstrations
* And so much more!

Location:  Radisson Paper Valley Hotel
& Conference Center
Appleton, WI

Date/Time: May 12, 2005
8:00am - 5:00pm

Cost: Free!




Page 8

whe Clarifier

Volume 159, February 2005

McKee presented the Financial Statement for Board
approval. McKee reported as of September 1, 2004
we have excess revenues over expenditures totaling
$12,126.31.

McKee presented the vouchers 220-231 and 1- 8 for
Board approval. After a brief discussion, Kruzick
made a motion to approve the vouchers and Financial
Statement as presented. Marshall seconded the
motion. Motion carried.

COMMITTEE REPORTS

NOMINATIONS - President Herwig reported for
Dale Neis. The candidates for office are President
—Elect Tom Kruzick, Vice-President Kay Marshall.
Neis has received the following nominations for
Directors, Jim Thalke, John Bond, Dave Carlson,
Bruce Bartel and Dan Tomaro.

PROMOTIONS - Bond reported to the Board we
have approximately $7,131.85 worth of merchandise
on hand.

We have added men and women’s dress shirts, golf
pullovers, camouflage shirts and women’s polo shirts.

Bond suggested to the Board for 2005 that we sell the
older items at a reduced rate, update the website to
include the entire inventory and update website order
forms.

MEMBERSHIP - McKee reported we have a total
of 2,036 members.

SCHOLARSHIP - Conine informed the Board our
$1000.00 4-year scholarship recipient is Justin
Stanek. He is attending U.W. Platteville majoring in
Civil Engineering.

EXECUTIVE COMMITTEE - No report.

CLARIFIER - President Herwig reported for Dan
Busch. The Committee now has the most recent
version of Quark Express, the desktop publishing
software used to layout the CLARIFIER.

Busch commented the District is going through some
changes. The District would like the committee to

track the time they spend on the CLARIFIER
formatting. Busch will provide the Board next April
with a cost to prepare the CLARIFIER for printing.

Busch also informed the Board he plans to continue
serving with the CLARIFIER until September 2007
assuming all goes well. Busch wanted to make the
Board aware of this so they can plan accordingly with
the idea of a new editor in the future.

CAREER DEVELOPMENT - Marshall stated the
Public Service Announcements for WWOA have
arrived. Tom Kruzick is kindly arranging to have 100
copies of the CD made for distribution at the Annual
Conference. The announcement has also been sent to
the website. Judy Tholen is working on a letter to go
out to all the radio stations in the state.

The Committee is working on an article for the DNR
magazine.

AWARDS - Nennig provided the Board with a copy
of an Awards Banquet Program and also a list of the
annual award winners.

OPERATOR TRAINING - Thalke stated the
Committee had a very busy year sponsoring three
different events at seven different locations around
the state.

The first event took place in Oshkosh and later
Waukesha, then Madison and finished in Eau Claire.
The event was organized by Jack Annis U.W.
Extension Stevens Point and titled Mercury
Reduction and NR106 Mercury Compliance.

Sa

STRAND

ASSOCIATES, INC.©
ENGINEERS

B Wastewater Treatment

B Wastewater Conveyance

B Odor Control/Air Emissions
B SCADA Systems

B Permit Assistance

B CSO/SSO0 Control

910 West Wingra Drive
Madison, WI 53715

Phone: 608-251-4843
Fax: 608-251-8655

www.strand.com

Wisconsin = lllinois = Kentucky = Indiana = Ohio = Alabama




Volume 159, February 2005 @a@@[l}@ﬁﬁr

Eventually, even the best pumps go bad.VVastewater pumps
live in harsh and unforgiving environments.They are often
ignored and abused. It is the kind of lifestyle that leads
to breakdowns.

When it happens, call LVV. Allen.VVe will ride to your rescue.
Our team of experienced factory-trained technicians will
quickly arrest your pump problems.We will carefully
inspect, service and troubleshoot virtually any wastewater
pump. We can rehabilitate the worst cases. In extreme
situations, we can replace them.

Do not try reforming bad pumps yourself.
When good pumps go bad, call L.W. Allen.

/1]
AT

(800) 362-7266

4633 Tompkins Drive * Madison,WI 53716 « TEL (608) 222-8622 +« FAX (608) 222-9414 « www.lwallen.com




Page 10

whe Clarifier

Volume 159, February 2005

The second training event was two Wastewater
Security Workshops held in Rice Lake and Sussex.
The workshops were organized by Julia Riley from
the DNR.

The third event was the Trouble Shooting Electric
Motors and Controls Seminar held in Green Bay. It
was suggested by the Training Committee that this
class be considered by the Technical Committee for
the 2005 WWOA Pre-Conference.

DIRECTORY - No report.
PUBLICITY - No report.

REGIONAL COORDINATOR - Marshall
provided the Board with copies of the Regional
Officers Meeting Agenda and the Regional Officers
Newsletter.

GOVERNMENT AFFAIRS - President Herwig
provided the Board with a tentative schedule for the
Government Affairs Seminar. The seminar will be
held March 3, 2005 at the Marriott Hotel in Madison.

President Herwig commented the NR149 re-write is
currently in limbo. The last meeting of the 149RAC
was August 18, 2004. No further meetings have been
scheduled.

LIAISON - Kruzick stated the CSWEA Wisconsin
Section met on August 11, 2004 at the Nine Springs
WWTP in Madison Wisconsin.

WEB SITE - Nennig commented his report is meant
to paint a picture of what the web site is facing down
the road, the challenges and where we are going with
the web site.

The Mail List currently has 34 individuals signed up
for participation. Subscribers have been slow to
come back on board with mail list participation.
Actual usage of the WWOA mail list has been very
slow over the past few weeks and months.

The Web Site Committee budget has generally
always been self-sufficient meaning that its annual
expenses were covered entirely by annual revenue
generated by the site.

Web Master Thompson asked Nennig to discuss with
the Board if we need to maintain the Web-Site as self-
sufficient. There are many avenues we can collect
revenue from. Is having the web site remain self-
sufficient a concern among the Board and Committee
members? A discussion ensued.

Nennig will report back at the December Board
meeting with some ides of what direction we may
want to go regarding the web site operating budget.

TECHNICAL PROGRAM - Kruzick stated
preparations are complete except for some minor
changes to the program.

EXHIBIT COMMITTEE - Strackbein provided the
Board with copies of the revised exhibit hall layout
with a list of exhibitors. We have sold 126 booth
spaces.

The exhibitors will again pay forl/2 of the coffee
breaks and the luncheon. The cost of the exhibitor
reception and the social hour before the banquet will
also be paid for by the exhibitors.

OPERATORS COMPETITION - Thalke reported
five events will be on the roster this year. To date we
have six four person paid teams that will be
competing this year.

LOCAL ARRANGEMENTS - Gil Hantzsch
reported the volunteers for the registration and
security have been assigned.

TMI Coatings, Inc.

2805 Dodd Road

Eagan, MM 55121
651-452-6100 or BOD-328-0229

Gl THRGE, e

TMI COATINGS is experieanced in "COATING™

FIBERGLASS DOMES
CLARIFIERSITANKS
COVERED BASING
STRUCTURAL STEEL
INDUSTRIAL FLOORS

Wizsconsin references availabla




Volume 159, February 2005

whe Clarifier

Page 11

SPOUSE PROGRAM - Gil Hantzsch commented
the tour i1s all set for the International Crane
Foundation. The gift packets are ready.

GOLF OUTING - McKee reported we have
approximately 130 attendees registered for the golf
outing.

PERMANENT ARRANGEMENTS - No report.
PERMANENT PROGRAM - No report.
RESOLUTIONS AND BYLAWS - No report.
HISTORICAL - No report.

MANUFACTURERS AND CONSULTANTS - No
report.

Thalke made a motion to approve the committee
reports as presented Marshall seconded the motion.
Motion carried.

OLD BUSINESS

OTHERS - President Herwig read a letter he
received from Jim Schreiber. Schreiber wrote he
must resign as Director for WWOA. He has been
unable to fulfill his duties for a variety of reasons.
Schreiber apologizes for the inconvenience and
additional burden this has created for the WWOA and
the Board of Directors.

President Herwig asked for a motion accepting Jim
Schreiber’s resignation. Marshall made a motion to
accept the resignation of Jim Schreiber. Kruzick
seconded the motion. Motion carried.

NEW BUSINESS

REVIEW AND APPROVAL OF THE ANNUAL
BUSINESS MEETING - McKee provided the
Board with copies of the agenda for the Annual
Business Meeting for their review. After a brief
discussion, Bond made a motion to approve the
Annual Business Meeting Agenda. Conine seconded
the motion. Motion carried.

PO _E T N =TL)  TRENCHLESS

Get groundhreaking
results without

breaking ground?

Sewer System Diagnostics,
Maintenance And Repair.

Since 1975, Visu-Sewer has provided the very best
sewer inspection, maintenance and rehabilitation
services to municipalities throughout the Midwest.
Our services include:

TV InspecTion
Mainline, Lateral & LETS

SEWER GLEANING
Jet, Bucket &
Vacuum Cleaning

PiPe Lining
CIPP & Fold/Formed

ManHoLE Linivg

Cementatious
& Epoxy Liners

CHemicAL GrROUTING

Manholes,
Mainline & Lateral
Connections

For your next sewer system project, go trenchless!

Visu-Sewer

Wisconsin « lllinois » lowa - Minnesota

1-800-876-8478

wWww.visu-sewer.com



Page 12

whe Clarifier

Volume 159, February 2005

OTHERS - The Board met with the Kalahari staff in
regards to communication problems with room
assignments. A discussion ensued. The Board will
review the contracts for 2006, 2008, 2010 and 2012
to make sure we have all the exhibit area reserved.

There being no further business Neis made a motion
to adjourn. Kruzick seconded the motion. Motion

carried.

The meeting adjourned at 11:00 AM on Tuesday,
October 26, 2004.

Respectfully Submitted,

Lokinl] B Hoe

Richard D. McKee
Executive Secretary

237d Annual Spring Biosolids Symposium
March 15, 2005
Country Springs Hotel & Convention Center
Stevens Point
(Formerly Holiday Inn - Holidome)

Why should you attend?

The Symposium provides information on current
issues related to biosolids and septage management,
enabling municipal officials, plant operators,
contractors, and consulting engineers to respond
proactively to new challenges. The Symposium
continues its tradition of providing a forum for
discussion and information exchange by assembling
speakers who are recognized experts in their
respective fields.

Symposium Agenda
7:15 am Registration Opens
8:15 am Welcome — Jay Kemp
8:25 am EPA Policy & Regulatory Update —

Bob Bastian

9:10 am DNR Update — Greg Kester
9:45 am NRCS-590 Revision & Impacts to
Septage, Biosolids, and Industrial
Waste Land Application —
Pat Murphy
10:15 am Break
Moderator: Paul Schlecht
10:30 am Legislative Council Committee on
Septage & Wastewater Issues —
Mark Patronsky
11:15 am Fate & Availability of P from
Biosolids, Manure, and Fertilizer —
Chip Ellion
12:00 pm Lunch
12:50 pm Morning Panel Question & Answer —
Art Peterson, Moderator
Moderator: Dave Taylor
1:30 pm Using GIS for Site Approval &
Application Programs — Kate Barrett
2:00 pm NR 114 Update — Greg Kester
2:15 pm Break
Moderator: Jim Thalke
2:30 pm UW-Extension Update —
Dick Wolkowski
3:00 pm The Crystal Ball into the Future of
Land Application — Bob O’Dette
3:30 pm Closing Remarks — Jay Kemp
3:35 pm Adjourn

Pre-registration is encouraged! Deadline is Friday,
March 4, 2005 and fee is $45. On-site registration is
$60. Registration fee covers program materials,
breaks, and lunch. Make checks payable to WWOA,
and mail with registration form to:

Rich McKee
416 Herman Street
Arena, WI 53503

For more information contact Jay Kemp at
608-828-8164.



Volume 159, February 2005 TneClar ﬁy Page 13

DORNER COMPANY

u|| Dave Dorner at 800-657-0823 for a Free Demo and Details




Page 14

whe Clavifier

Volume 159, February 2005

The History of Wisconsin’s CMAR

By Tom Asmus / WWOA Historical Committee

What does the state of Wisconsin have that the other
states do not? Besides the Packers? The Compliance
Maintenance Annual Report, or CMAR as it’s known
in the industry. For nearly 18 years, Wisconsin’s
CMAR has been a model of progressive wastewater
treatment infrastructure planning and protection. The
CMAR was spawned in an era of big spending on
treatment works that ultimately fell short due to a
lack of planning and foresight. In response,
visionaries at the state and local levels created what is
today recognized as one of the most progressive
mechanisms for promoting clean water in the nation.

During the federally funded “Grant Days” extending
from the early 1970’s to the early 1990’s, billions of
dollars in federal funding poured into state coffers to
fund municipal wastewater treatment infrastructure.
It was a consequence of the 1972 amendments to the
Federal Clean Water Act. With newly enacted permit
standards, treatment facilities were forced to treat
wastewater to higher secondary and even tertiary
limits. This meant the addition of biological
treatment systems to many primary treatment only
systems. Additionally, the State of Wisconsin had a
complimentary grant program that pumped even
more tax dollars into WWTF construction.

The passage of time would prove that growing pains
were being felt as some treatment facilities began to
outgrow their design capacities; failing and falling
from permit compliance. State regulators, leaders in
the WWWOC (today’s WWOA), and municipal
officials, recognized that the infusion of dollars and
technology, without a tool for measuring
performance and planning for future needs, left many
municipalities with complex compliance problems.
In addition, all signs pointed to an end to the grants
programs, with talk of replacement with a revolving
loan program. The Wisconsin DNR responded by
convening a series of workshops to solicit input from
wastewater treatment plant operators and local
government officials (see photo below). As a result,
a multi-disciplinary “Technical Advisory Committee”

was formed to work directly with DNR staff. The
committee drafted a plan to study the problem and
develop a viable solution. As the WDNR’s Roger
Larson stated, “We could not allow these failures to
happen again.”

CMAR Tech Advise Committee

PROTECT YOUR ASSETS

Fiberglass Domes need maintenance just like
any other piece of equipment at your plant.

DO YOUR DOMES SPARKLE OR SHINE?

Sparkle could mean exposed glass fibers -
Mother Nature taking her toll.
I specialize in the resurfacing of domes.
T have over 150 completed units,
mare than 100 of them in Wisconsin.

Other fiberglass services available.
Call or write today for information and/or
estimates for your projects.

FIBERGLASS LAMINATORS
4894 Maple St.  St. Paul, MN 55126

John Rysgaard Jr 651-484-1908
New Area Code




Volume 159, February 2005

whe Clarifier

Page 15

This was the origin of the compliance maintenance
program in Wisconsin. The CMAR would provide
both the WDNR and WWTF owners with an
objective assessment of the condition of the WWTF.
Chapter NR 208 of the Wisconsin Administrative
Code was promulgated to require the submittal of the
CMAR. A series of indicators of impending problems
was identified and a point system was devised to
gauge the significance of each. Submittal of the
CMAR was to be accompanied by a resolution from
the WWTEF’s governing body in which they
acknowledged review of the report. The DNR would
be informed of any actions to be undertaken to
maintain permit compliance.

By the early 1990’s, the DNR recognized that the
compliance maintenance program did not adequately
address the needs of WWTFs that operated lagoons
and groundwater discharge facilities. So, for the
second time in CMAR history, a technical advisory
committee was formed to advise the DNR on
revisions to the compliance maintenance program.
This culminated in the first revision to NR 208.

More recently, a second set of revisions was
completed to further fine-tune the CMAR. The new
CMAR includes the incorporation of a collection
system evaluation and electronic submittal. The new
revisions became effective January 1, 2005.

The result and recognition of these problems are
reflected in today’s CMAR. The CMAR promotes
reliable wastewater treatment through objective
capacity and performance analysis. It serves as a
mechanism to prompt proactive planning and
promote permit compliance into the foreseeable
future. Treatment plant personnel benefit by using
the CMAR to promote self-facility evaluation and to
put numbers before local government decision-
makers. State regulators use the CMAR for facility
evaluations, planning upgrades, and to keep in touch
with a facility’s issue. The key to success of this
program has been the multi-disciplinary inclusion
from the beginning and a common sense approach.

The photograph is from the initial meeting held to
solicit input from wastewater plant staff and DNR
regulators on what would soon transform into the
CMAR. Shown are Jeff Haack DNR; Ray Schultz,

City of Two Rivers (ret.); Bob Behrens DNR (ret.);
Dave Carlson; City of Fond du Lac, and Mike
Geurts, City of Kiel.

Thanks to the following individuals who contributed to
this article: Jeff Haack, Roger Larson, and Jack Saltes
of the WDNR, Dave Carlson, City of Fond du Lac.

oooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

WWOA Conference Schedule

¢ 2005 Conference  -- October 4 - 7

: Regency Suites &
KI Conference Center
Green Bay, WI

October 3 - 6
Kalahari Resort
Wisconsin Dells, WI

¢ 2006 Conference -

2007 Conference - October 23 - 26

: La Crosse Civic Center &
Radisson Hotel
La Crosse, WI

oooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

Engineering America, Inc.,
Helping to Build a Sound

American Infrastructure
REPRESENTING

e Bolted Flat Panel Steel
Tanks- Factory Applied
Coatings

e Wastewater Mixing Systems

e Prefabricated Water Booster
Stations

e Industrial Dry Bulk Handling
Systems

e Pneumatic Conveying
Systems

e Dryers

Specialty Valves

Clarifiers

UV Disinfection

Wastewater Process Pumps

Aluminum Domes & Covers

Blowers, Centrifugal &

Positive Displacement

Custom Sound Enclosures

Modular Buildings

e Sequencing Batch Reactor
Treatment Systems

e Class “ A“ Sludge Process o Aeration Equipment &
Systems Systems

ENGINEERING
AMERICA, INC.

647 Hale Ave. N
Oakdale, MN. 55128
Phone (651) 777-4041
Fax (651) 777-5312
www.engamerica.com

Contact Engineering America, Inc, for i
all of your Water and Wastewater needs | =" % "
eamerica@engamerica.com — "

Fay




Page 16

whe Clarifier

Volume 159, February 2005

GOVERNMENT AFFAIRS SEMINAR
Thursday, March 3, 2005
Marriott Madison West, 1313 John Q. Hammonds Drive, Middleton, WI

8:00 Registration

8:20 Welcome/Opening Remarks
Bernie Robertson

Session Moderator: Jim Kleinschmidt

8:30 Keynote
Water Division Administrator - Todd Ambs

8:50 Annex 2001
Chuck Ledin

9:20 Effluent Reuse Opportunities
Christmas Mountain - Kim Wollner
Heart of the Valley - Mark Surwillo
Madison Met Perspective - John Schellpfeffer

10:15 Morning Break

10:35 Endocrine Disrupting Compounds
Bill Sonzogni

11:05 Federal Nutrient Regulations
Jim Baumann

11:35 NRCS 590 Land Nutrient
Management Standards
Amy Tutwiler

12:00 Lunch
Session Moderator: Linda Vogen

1:00 Environmental Management Systems for
Biosolids Program
Tim Williams

1:30 State Budget Deficity: Closing the $1.6
Billion State Deficit
Dan Thompson

2:00 Afternoon Break

2:20 DNR Sanitary Sewer Overflow Strategy
Duane Schuettpelz

2:50 Bacteria Standards
Mike Doran

3:15 DNR Update
Roger Larson

3:45 Seminar Adjourns - See you next year!

Pre-Registration: $55.00 (before 2/16/05)

Registration After 2/16/05: $65.00
(both fees include program materials, breaks and
lunch)

Make checks payable to UW-Madison and mail to:
CALS Conference Services
620 Babcock Drive
Madison, WI 53706

For More Information:

Bernie Robertson
608/743-4822

Contact:

Water Treatment

Is Our Business

Hawkins Water Treatment Group
sells and services all types of chemical
feed equipment. By utilizing a technical
sales representative e

=
approach to supply "L
products and w
equipment to our
customers, we are
available to answer
on the spot ques-
tions and provide
system solutions

Offices also in:
Black Hawk, SD

Fond du Lac, WI

(920) 923-1850

Sioux Falls, SD
Washburn, ND
Willow Springs, IL

Superior, WI
(715) 392-5121

WWW. HAWKINSINC.COM




Volume 159, February 2005

whe Clarifier

Page 17

TOM ZAGER RETIRES

Tom Zager has retired after 36 years in the wastewater
profession. He went to UW-Stevens Point in ’67, 68 and
first semester in ’69. His interest was natural resources and
the bars. He also spent time at the Steven Point Treatment
Plant learning about wastewater and sewer work. He
worked for the City of Wis. Rapids the summer of *68 on
sewer construction doing separation work until their money
ran out and then went back to Point. The City called him
back in ’69 to work on sewer separation. They had more
money from the federal govt. to work on the sewers and
they had started construction on a new 4 MGD Treatment
plant. When the time came to go back to school later that
year they asked him to stay on.

Tom continued to do ditch work until the plant started up.
At the Wastewater Dept he started as an asst. mechanic and
ran the old treatment on the west side. In 1973 the force
main under the Wis. River was completed and the old plant
was shut down. He then worked as relief operator and asst.
mechanic. He became a full operator later that year and
worked shift work until 1983. The Superintendent had some
health problems so he was given the Chief Operator
position. In 1988 he was named Superintendent, his present

position.

Tom has been the chairperson, secretary and treasurer of the
North Central District and recently served on the District's
Steering Committee. In 1994 he was honored with the
WWOA Operator of the Year award for the North Central
District, and in 2003 received the State Operation Award
from Central States Water Environment Association.

Tom has always believed in donating his time as a United
Way volunteer, City ethics committee member, three foster
children, high school and tech school volleyball coach,
Wisconsin Ducks Unlimited District chairman, Wood
County Social Services Citizens Advisory Committee
member and etc.

Tom says he hopes to remain active in the industry. In fact
the City has hired him to head up the construction and
installation of the new control and monitoring system for
the Wastewater Plant and lift stations. He says it looks like
he’ll get a couple of months off and then will be starting the
new project.

Got

=

Primary Effluent, Scum, Primary

Transfer/RAS/WAS, Digester
Mixing/Recirculation, Pulp &

Paper, Food Processing, .
Petro/Chemical

contact

Solids?

Easy maintenance outside tank

clogging and optimize surface

WILLIAM/REID LTD, LLC. 888.272.1722

We Can
Handle Them!

f

SUESEEEEEEEEsEEEEEEEEEEEEEEEEEEEE E Vau han E

T awehan g .

: : : Rotamix System : BDP Industries :
= Floor-mounted, high-velocity »  GBT & Belt Press

= Pumping: Septage Receiving, mixing nozzles -

Unique features provide higher
cake solids at a higher feed rate

& Se'con'dary Sludge =  Dual Zone mixing prevents solids *  Easy access for operation &
Ll Apphcgtlons: Raw Sewage, settling maintenance
Screenings/Septage, Sludge = Chopper pumps eliminate nozzle = Rugeed tubular frame

= Design eliminates need for costly
access platforms

10-year full warranty

Contact: Rich Gannon




Page 18

whe Clarifier

Volume 159, February 2005

WISCONSIN WASTEWATER OPERATORS’ ASSOCIATION, INC.
Statement of Revenue
Cash Basis Ending August 31, 2004

Acc. CURRENT BUDGETED
Number REVENUE REVENUE REVENUE

42010 Membership Dues $34,840.00 $33,000.00
42020 Co-Sponsored Seminars $3,470.50 $2,000.00
42030 WWOA Seminars $1,110.00 $2,000.00
42040 Operators Competition $600.00 $600.00
42050 CLARIFIER Advertising $22,425.00 $21,000.00
42060 Annual Conference- Registration $54,011.00 $50,000.00

42065 Annual Conference- Spouses $4,045.00
42070 Exhibits $14,331.00 $13,000.00
42080 Interest $1,537.74 $2,000.00
42090 Promotional $1,378.65 $1,500.00
42100 Miscellaneous $85.00 $200.00
42110 Regional Charter Fees $300.00 $300.00
42120 Regional Insurance $122.05 $150.00
42130 Web-Site $4,200.00 $3,000.00
42140 Pre- Conference $1,230.00 $500.00

I
Total Cash Receipts $143,685.94 $129,250.00
Statement of Expenditure
Cash Basis Ending April 31, 2004
Acc. CURRENT I BUDGETED

Number EXPENDITURES EXPENDITURES|| EXPENDITURES
51000 Office $26,724.39 $28,180.00
52000 Board of Directors $7,475.25 $10,950.00
53000 WWOA Seminars $395.82 $1,900.00
54000 CLARIFIER $23,646.97 $19,650.00
55010 Nominations Committee $0.00 $0.00
55020 Membership $2,610.13 $3,200.00
55030 Directory $0.00 $100.00
55035 Career Development $722.14 $2,000.00
55040 Publicity Committee $0.00 $0.00
55050 Historical $1,033.93 $800.00
55060 Governmental Affairs $0.00 $0.00
55070 Resolution Committee $0.00 $0.00
55080 By-Laws Committee $0.00 $0.00
55090 Awards $1,063.07 $1,000.00
55100 Permanent Arrangements $937.49 $2,000.00
55110 Permanent Programs $0.00 $0.00
55120 Scholarship $1,000.00 $1,500.00
55130 Liaison Committee $262.05 $300.00
55140 Regional Coordinator $499.98 $700.00
55150 Tuition Aid $300.00 $400.00
55160 National Operations Competition| $0.00 $400.00
55165 Miscellaneous $0.00 $100.00
56000 Annual Conference $53,597.86 $56,499.00
56350 Pre- Conference $293.34 $300.00
57000 Web - Site $2,435.06 $2,900.00
58000 Exhibits $6,387.15 $6,200.00
59000 Promotional tems $2,175.00 $3,050.00
Total Expenditures $131,559.63 $142,129.00
Excess Revenue (Excess Expenditures) $12,126.31 ($12,879.00)




Volume 159, February 2005 aheClav, ﬁy

Page 19

WISCONSIN WASTEWATER OPERATORS’ ASSOCIATION, INC.

Cash Basis Ending August 31, 2004
Balance Sheet

Acc.
Number |ESCROW ACCOUNT TRANSACTION
43000 Escrow Accounts Increases $32,106.69
61000 |Escrow Accounts Decreases $32,679.27
Excess Escrow Revenue (Excess Escrow Expenditures) ($572.58)
Cash on Hand, August 31, 2003 $98,270.55
Excess Revenue (Excess Expenditures) $12,126.31
Excess Escrow Rewenue (Excess Escrow Expenditures) ($572.58)
$109,824.28
Cashin Bank, Checking Account $13,731.84
Money Market Account $14,173.83
Certificate of Deposit Account $81,918.61
Total Assets $109,824.28
~ LIABILITIES AND FUND BALANCE
LIABILITIES
FUND BALANCE
Reserved (Escrow Accounts) $14,244 84
Unassigned $95,579.44
Total Fund Balance $109,824.28
RESERVED FUND (Escrow Accounts)
Southern Region $589.92
Southeast Region $358.33
Lake Michigan Region $586.68
West Central Region $432.94
North Central Region $2,893.16
Northwest Region $177.87
Manufacturers & Consultants $5,601.20
Golf Outing $302.17
Governmental Affairs $0.00
WWEA $698.97
Sludge Symposium $2,603.60
Total Reserved Funds $14,244 .84
Leckunl] B M See

Richard D. McKee
Executive Secretary



Page 20 TneClar ﬁy Volume 159, February 2005

< OPERATOR COMPETITION >

1st Place - Lake Michigan 2nd Place - Lake Michigan

Lagoon Squad Grit Heads
(L to R) Tom Kujava, Frank Bonney, (L to R) Jeff Smudde, Eric Storm, Mike Gelhar,
Pete Dombrowski, Bill Ciske Dan Vanden Avond
3rd Place - Southeast Southern

Fecal Fanatics Crappers
(L to R) Michael Gagne, Tim Zimmerman, Tom (L to R) Skip Poster, Eugene Doro, James Birch,
Dickson, Jim Bergles Darrick Marchwich
Southeast Southeast

Wastewater Warriers Wizards of WIZ
(L to R) Darrell Russell, Kory Holmes, Rich Kositzky, (L to R) Wade Barkstrom, Tom Tetzlaff, Kathy
Chris Winkowski Laubinger, Bruce Rabe



Volume 159, February 2005 TneClar ﬁy Page 21

< OPERATOR COMPETITION >

Judges

r.h WISCONSIN WASTEWATER

OPERATORS' ASSOCIATION, INC.

Back (L to R) Joan Hawley, Frank Tiefert, Greg Alden, Tom Steinbach
Front (L to R) Monty Baker, Jeff Bratz, Dan Tomaro, Paul Lange, Pete Wachs
Not Pictured: Gordy Koch

Operator Competition Teams and Judges




0 L0
Page 22 HV ﬁy Volume 159, February 2005

Wastewater Utility Manager THE 18th ANNUAL COLLECTION

SYSTEM SEMINAR
The City of Clintonville (population 4,700) is accepting
applications for the position of Wastewater Utility WHEN: Thursday, June 2, 2005
Manager. Qualifications: Associate Degree or Bachelor of WHERE: Turner Hall, Watertown, Wisconsin
Science Degree in Wastewater Treatment or related field MORNING:
preferred. Applicants must possess or have the ability to
gain within one year a Wisconsin Grade 4 a,c,e,i,j operator >
license. This individual must have or gain a Commercial Vendor Information: Contact Bob
Drivers License within 6 months of hire. This position will Lecey at 262-377-6360
oversee all aspects of the Wastewater Utility including but CO-SPONSORS: Wisconsin Section of the Central
not limited to, plant operations, facility planning, facility States Water Environment Association
construction, record keeping, plant maintenance, lab Wisco_nsi_n Wastewater Operators
operations, lift station maintenance, sewer system Association
maintenance, bio-solids management, industrial LOOK FOR YOUR REGISTRATION FLYER IN THE MAIL.
pretreatment program, safety. Computer skills a must. This
position oversees two full-time operators. Pay range: $40
— $50 K DOQ. Full benefit package includes WI State

Speakers on Collection System Issues
AFTERNOON: Vendor Displays, Door Prizes

2005 Clarifier Deadlines

www.clintonvillewi.org clintonville@wcedc.org.

r b |
1 1
1 1
Retirement and Health Insurance. The successful I Issue Submittal Due Date |
applicant will be required to live within 12 miles of the : April 2005 March 11 :
Clintonville City Hall. Submit application to City of I pr are I
Clintonville, Attention: Lisa Kotter, City Administrator, 1 June 2005 May 13 1
) . I
50 Tenth St., Clintonville, WI 54929 no later than 1 September 2005 August 12 :
Wednesday, March 9 (715) 823-7600 I I
" December 2005 November 11 "
L o

Davies/Northern Water Works Supply

MAXIMIZE Operational Efficiencies
with the new Neptune E-Coder

. Flow Reads Every 15 Minutes
. True Point-of-Use Leak Detection

. Tamper Detection
. Backflow Detection
" Proactive Costomer Service

. Water Loss Management

Davies/Northern Water Works Supply . . . working for you.

Bamuirch, MIH i, S8 Farggs., K Sandl. Wil
TO1-138-1708 6. el MED |- | L R D DRL ]
BRI LE750 R TTELLT| L L e BOL-TI%-20%

L R R T ]




0 £0
Volume 159, February 2005 HV f@yj Page 23

. p m g
=& TECHNICAL EQUIPMENT SALES, INC.

6817 SEYBOLD ROAD MADISON, Wi 53719 6290 NORTH PORT WASHINGTON RD. MILWAUKEE, WI 53217
Phone: 608/273-0500 Fax: 608/273-4378 Phone: 414/963-1633 Fax: 414/963-1771

FLgGT

December 29, 2004

To Our Good Friends and Valued Customers:

With the advent of 2005, the team of Technical Equipment Sales, Inc. and ITT Flygt Corporation
will be changing. Effective January 1, 2005, ITT Flygt Corporation will assume the marketing
responsibilities for the Municipal Engineered Sales marketing in Wisconsin and Western U.P. of
Michigan.

We will work together throughout 2005 to assure a smooth transition. This change in marketing
will not affect open orders with Technical Equipment Sales, Inc. Active current projects in the
planning or design stage will be assumed by ITT Flygt Corporation. Technical Equipment Sales,
Inc. will be available, not only to you, but to Flygt to answer any questions and assist with these
projects.

We, as a team, are exceedingly grateful for your trust and valued business over the past 38 plus
years. We pledge to continue providing you with highest level of quality products and service.

If you have any questions feel free to contact either one of us.

Very truly yours,
TECHNICAL EQUIPMENT SALES, INC. ITT FLYGT CORPORATION
/J : % O @?D
- Steph n R. Resan Robert A. Wright
President Midwest Regional Manager

(800) 232-1417



Page 24

whe Clarifier

Volume 159, February 2005

Honoring Dr. Crabtree

As I read and appreciated both the letter about
receiving the Bernauer Award and the person, Wally
Thom, I was inspired to put my thoughts together
about receiving the Crabtree award. I looked up Koby
Crabtree in the internet and found an article from the
Clarifier. I excerpted the following two paragraphs:

“Dr. Crabtree was born in Japan and was a
survivor of the atomic bomb attack on
Hiroshima. He moved to this country in 1945.
His formal education consisted of a B.A. in
Chemistry from Ohio Wesleyan University
(1958), a M.S. in Bacteriology (1963), a Ph.
D. in Bacteriology and Civil engineering from
UW-Madison (1965). He joined the UW-
Marathon Center in Wausau in 1966. Dr.
Crabtree was Chairman of the Department of
Biological Sciences from 1974 until 1993. He
was made an Honorary Member in 1986 in
recognition of his never ending support of the
wastewater profession and the WWOA.

In Japan, a teacher is called "sensei", a guide
who follows the development of his students

far beyond the classroom. Dr. Crabtree
exemplified this same selfless serving to his
students and the wastewater operators of the
state. He was a "teacher's teacher" who kept
in touch with current developments in his
field, yet was never too busy to offer advice
over the phone to a operator who had an
activated sludge problem. In everything he
did he was knowledgeable, thorough, and
caring. Transfer of information and more
importantly, understanding the information
were of the utmost importance to him. His
presentation to Wastewater operators were not
only enlightening but at the same time
extremely entertaining. He was without doubt
a "Sensei" or "Master" in the wastewater
profession.”

I like the comparison to “sensei” because it seems to
really convey what Koby was about. [ remember
attending an advanced activated sludge course
presented by Ken Maki and Koby Crabtree in Wausau
in the early 70’s. It was not just a quality training
program, but also an opportunity to meet and learn

fﬁﬂfﬁf’g‘;
SALES IVC.

CALL 24/7
920-733-4425

Kimberly
Waukesha

Wisconsin Rapids

www.craneengineering.net

- NOW 3 SERVICE CENTERS!

Our technicians uncover the "story" behind every repair. We analyze
your equipment and your systems to determine if the MTBPM
(mean time between periodic maintenance) is suitable for the application.
After gaining this knowledge we can then make the appropriate repairs
and system recommendations.
* On-Site Repair of Pumps, Gearboxes, Valves and Instrumentation
* Free Tear-Down and Inspection Report in our shop on most equipment
* Preventative maintenance and repair training seminars on-site

or in our Davis Training Center
* 24 Hour 7 Days Per Week
* One Year Warranty on All Work




Volume 159, February 2005

e Clarifier

Page 25

with two individuals who were warm and sincere and
really cared about their students. That experience set
in my mind a standard for training that I have
attempted to live up to ever since. It was and is a high
standard and over the years I occasionally missed my
mark. But knowing people like Ken and Koby,
inspired me to get back up and try again!

I am honored to receive this award but feel more
honored to be part of a classy organization like
WWOA that would think to honor Koby Crabtree by
giving an award in his name.

In the “sensei” tradition, we are the product of all our
friends, family, teachers, trainers, and coaches. I think
of receiving the Crabtree award as a way of
recognizing all the quality trainers and educators I have
had the opportunity to work with. When I think of the
people who helped me over the years, I think of A. W.
“Bud” Tandy, Professor Lawrence Polkowski, Ken
Maki, Koby Crabtree and hundreds of operators I have
had the opportunity to work with. I have also learned
a great deal by working with many DNR employees. |
have had the opportunity to work with include A. W.

“Bud” Tandy, Ralph O’Connor, Tom Mickelson,
Charles Kozel, Harold Erickson, Stuart Durkee, Tom
Mugan, Roy Lembcke, and many others. I have been
especially helped , encouraged and supported by my
long term friendship with DNR engineer, George
Osipoff.

So how do we adequately honor all that has gone on
before us? By continuing what we are doing --
advancing our profession, sharing our learning, and
helping others join in on the joy of discovery and
learning about water and wastewater treatment.

Wally, it may have taken a while for you to find your
words but it was worth the wait! 1 may forget
occasionally; but the passion for the industry
demonstrated by people like you, and all the others I
mentioned earlier, is what really helps keep me and
many others going! To me, that is what honoring
George Bernauer and Koby Crabtree is really all about!

THANK YOU

Glenn Smeaton

Why have so many of your friends picked OPS Sysiems
for their reporting, maintenance & laboratory data management?

Because it's EASY!

OPS software is the easiest to set up, learn, and use.

With OPS 32 you will be entering data, producing

- Fd
reports and graphs all on the first day. . - ! V4
WI Electronic DMR compatible @ no additional charge. | e o
JOB Cal maintenance software automatically builds e e . .

a calendar that shows you what needs to be done, . an at ;-
what's coming up and what's overdue. Sone RS
| I & - - --.
DMR’s are no problem. It's quick and easy! . I I

- John Zatopa, Rhinelander WWTP PR
For a free evaluation CD or fo arrange a demonstration, - _: . :.,',.'_.-x.

COontact our rep:

email: sales @ DornerDoes.com
Dorner Company - 414-355-8685

Operations & Maintenance Software that's easy fo use!



Page 26

whe Clarifier

Volume 159, February 2005

10th Annual Central States Water Environment Association Education Seminar
Extreme Activated Sludge: What’s Out There Now?
April 5, 2005
Monona Terrace Convention Center, Madison, Wisconsin

As regulations become stricter and budgets become tighter,
wastewater treatment professionals are being asked to do
more with existing facilities or are finding it necessary to
consider alternate treatment technologies. Plan to attend the
10th Annual Central States Water Environment Association
(CSWEA) Education Seminar at the Monona Terrace
Convention Center in Madison, Wisconsin to hear the latest
from national experts on new and emerging technologies for
capacity enhancement, wet weather treatment, advanced
treatment and tools that can be used to optimize process
control.

Lodging

Lodging is available at the host hotel, the Hilton Madison
Monona Terrace located at Nine East Wilson Street,
Madison, Wisconsin, phone (608) 255-5100.A limited
number of rooms have been reserved at conference rates of
$135 per night for single or double occupancy. Rooms will
be held until March 4, 2005, and will be filled on a first-
come, first-served basis. For reservations, please call the
Hotel toll-free at 1 (866) 403-8838 and indicate your
affiliation with the Central States Water Environment
Association Education Seminar in order to obtain the

conference rates. Parking is available at the hotel for $10
per day or in nearby municipal ramps for a fee.

Seminar — April 5
7:20-7:55 a.m. Registration and Continental Breakfast

8:00-8:10 Introduction and Welcome
Jim Roth, CSWEA President
8:10-8:40 Emerging Wastewater Treatment
Challenges - Glen Daigger, CH2M HILL
8:40-8:50 Questions/Answers and Transition
8:50-9:30 Stress Management & Operational
Control and Design for Wet Weather
Flow, High Loads and Low Temperatures
Eric Wahlberg, Brown and Caldwell
9:30-9:40 Questions/Answers and Transition
9:40-10:10 Wet Weather Policy Regarding Blending
Peter Swenson, USEPA Region V
10:10-10:20  Questions/Answers
10:20-10:40  Morning Break
10:40-11:10 ~ CSO High Rate Treatment Processes
and Performance
George Zukovs, XCG Consultants Ltd.
11:10-11:20 Questions/Answers and Transition

PONTIAL, IL
“HOAE OF THE AUGER Dy e

AHE YOU FATIND

EEFZEEENTE K oMb EEDUCTION N THE ARMOTNT
OF WATEER TOU ARE PAYING TO JET RID OF

WHETHER YCH USE SAND BEDS OR PRESSES, THE G- AUGER DAWG
CaM 3AVE YOU TIME, SPACE AND MONEY! CALL MIDWEST AUGER-

AERATOR TODAY FOR MORE INFORMATION, JOB STUDIES AND A FREE
VIDED SHOWING THE AUGER DAWE IN ACTION

MIDWEST NUGER-NERATOR

HEY, HONEY,
| SHRUNK THE
SLUDGE |

THE AUGER A W
CAN SHEINKE YOUR
NLUIMGE, O

1-800-THE-DAWG




Volume 159, February 2005

whe Clarifier

Page 27

11:20-11:50

11:50-12:00
12:00-12:55
1:00-1:40

1:40-1:50
1:50-2:20

2:20-2:30
2:30-2:50
2:50-3:20

3:20-3:30

Integrated Fixed Film Activated Sludge

(IFAS) A Solution to Nitrification and
Land Space Limitations

Kenneth D. Rutt, Broomfield, CO
Questions/Answers and Transition
Lunch

Membrane Bioreactors for Wastewater
Treatment: Status and Case Histories
Glen Daigger, CH2M HILL
Questions/Answers and Transition

A Case Study: Utilization of a
Membrane Bioreactor for Advanced
Treatment of Food Processing
Wastewater

Robert D. Pharmer, Pharmer
Engineering

Questions/Answers and Transition
Afternoon Break

Alternatives to DO Measurement for
Activated Sludge Process Control
How I Learned to Quit Worrying and
Love ORP

J. Stewart Shaffer, Royce Technologies

Questions/Answers and Transition

3:30-4:00 FISHing in Activated Sludge
Daniel Oerther, University of
Cincinnati

4:00-4:10 Questions/Answers

4:10 Closing Thoughts and Seminar
Adjournment

Resistration Fee: (Includes continental breakfast, lunch,
refreshments and proceedings.)

Fee per person by March 18 After March 18
Full $150 $175
Student $20 $25

Lunch will not be provided for those registering after
March 28 or on-site. No refunds will be given after March
28. Make check payable to: Central States Water
Environmental Association, Inc. Mail form and check to:

C/O Beth Vogt, Greeley and Hansen, L.L.C.

100 S. Wacker Drive, Suite 1400

Chicago, IL 60606-4004

Phone: (312) 578-2321)

Fax: (312) 558-1986

Email: bvogt@greeley-hansen.com

Visit http://www.cswea.org for more information.

| want a laboratory that causes me no anxiety, saves

me money, has superior client service and has a

great reputation based on continuous performance.

Don’t You?

You can save money, save time and lower your stress level, by using Northern Lake Service for the
analysis of your wastewater, biosolids and drinking water. We’ve been providing reliable service to water
and wastewater plants for over 30 years. You’ll be happy with our level of service.

Call Andy or Tracy in our Client Services Department for more information or a quotation for your testing

requirements.

NORTHERN LAKE SERVICE, INC.

Analytical Laboratory and Environmental Services

400 North Lake Avenue ® Crandon, WI 54520-1298
Tel: 800-278-1254  Fax: 715-478-3060
Email: salesnis@northernlakeservice.com




Page 28

whe Clarifier

Volume 159, February 2005

Lake Michigan District
November 11, 2004
Marinette, Wisconsin

The November 11, 2004 Lake Michigan District
meeting was held at the Best Western in Marinette,
Wisconsin. A total of 65 people attended. Chairman
Bruce Bartel called the meeting to order at 9:00 a.m.,
thanking Ayres Associates for the rolls, refreshments,
and door prizes and thanking Warren Howard, from
the Marinette WWTP, for making the local
arrangements.

Bruce began the meeting by reading the minutes of the
August 19, 2004 meeting and the Treasurer’s Report.
A motion was made to approve the minutes and
Treasurer’s Report which was seconded and approved.

Under Old Business, Bruce began by introducing
Kevin Skogman of the Heart of the Valley MSD, who
will be taking over as Chairperson in February 2005,
and Ron Austreng of the Village of Hortonville, who
will be the Vice-Chair.  The two LMD operator
competition teams, along with coach Kevin Skogman,
were recognized for taking first and second place at
the WWOA conference. The first place team, LaGoon
Squad, consisted of Tom Kujava and Frank Bonney of
GBMSD, Bill Ciske of Hortonville, and Pete
Dombrowski of Manitowoc. The second place team,
the Grit Heads, consisted of Jeff Smudde and Dan
VandenAvond of GBMSD, Mike Gehlar of Oshkosh,
and Eric Storm of Manitowoc. Great Job! Anyone
interested in participating next year should contact
Ron Austreng. Bruce then informed the group that
Larry Lambries of Two Rivers was chosen as LMD
Operator of the Year. Congratulations Larry! It’s not
too early to start thinking about nominating somebody
for next year. Nomination forms should also be sent
to Ron.

There being no New Business, Bruce proceeded
directly to the Announcements, beginning by
introducing Pete Conine. Pete is the Regional
Coordinator on the WWOA Board of Directors. Pete
welcomed Bruce to the Board of Directors, and noted
that the next annual conference will be in Green Bay,
October 4 —7,2005. He also noted that the conference
in Wisconsin Dells this past October had a total

attendance of 998, with 140 vendors. Pete is also the
scholarship coordinator and he briefly reviewed the
scholarships and tuition aid that are available through
the WWOA. He also made a pitch for the WWOA
website, and informed the group that Bruce is the
chairman of the website committee.

Next, Bruce announced a job opening at the Oshkosh
WWTP.

Next up were three announcements by the DNR. Jeff
Haack informed the group that Michelle Lehner has
been hired as a regional septage coordinator working
out of the Oshkosh office with the same phone
number as her predecessor. Bob Hannes announced
that the DNR has sent questionnaires to
municipalities to complete the Needs Survey and
emphasized that it is to everyone’s advantage to
complete and return that survey so that adequate

{ E TEh Ll "_ Lt {.-: .'_ oy
Professionals Building &
Improving Environments

Environmental stewardship.
Protecting nature and preserving
resources for future genera';ipns. A
challenge we can meet, When we
work together. From collection
systems to receiving waters, nutrient
control to residual ement,
permitting to design/build, we can
help you find the best solutions to the
challenges you face:

www.triadengineering.com

Indianapolis, IN
(317) 573-3620

Milwaukee, WI
(414) 291-8840




Volume 159, February 2005

HV ﬁy Page 29

funds are budgeted. And finally, on a sad note, Jack
Saltes informed the group that the son of Peg
O’Donnell, a US Marine, had been killed in action in
Iraq.

Ending up the announcements, Bruce advised of the
following regional meetings for 2005:

Feb. 17th in Hortonville

May at Marion

August in Door County, hosted by Egg Harbor
November in Manitowoc

Bruce then entertained a motion to adjourn the
business meeting. Motion was carried and seconded.
The business meeting ended at 9:25 am.

Best
Wesieln

ey

|! '! / d. 1] II|

Doug Oitzinger, Mayor, City of Marinette

City of Marinette Mayor, Doug Oitzinger, welcomed
everyone to Marinette and recognized the veterans in
the group. A fitting welcome on Veterans Day.

The first technical presentation was an introduction to
the eCMAR, the electronic Compliance Maintenance
Annual Report, by Jack Saltes of the Wisconsin DNR.
Jack especially encouraged everyone to log on to the
WAMS system and get a user ID and password.
Don’t forget them!

After a short break, Tim Barnett of Ayres Associates
gave the second presentation, entitled “GISing Your
Utilities.” He described the benefits of having utility
information such as manhole or fire hydrant
locations, stored in a geographical information
system. And he described how utilities can get started
using aerial photography.

The Power
of One

Equipment Rebuilt by L&S Electric:

» Aerators

* Centrifugal
sludge pumps

* Propeller
pumps

* Split case
pumps

* Mixers
* AC/DC Drives

* Vertical hollow
shaft motors

Generato

» Sewage pumps
» Submersible
pumps

* Lobe type
blowers

* Centrifugal
blowers

» Gear reducers
» Gear motors

* Close coupled
pumps
» Vacuum pumps

..and that’s just a partial list. At L&S Electric,
we service all types of rotating apparatus and
offer power and reliability services to keep
you running 24/7. Call today.

Wausau, Wi

Appleton, Wi &

Sturtevant, Wi

eleCTRICINC.

UL Listed

Duluth, MN

Menominee, Mi

Minneapolis, MN ISO 9001 Certified

800-283-8332 « www.Iselectric.com



Page 30 HV ﬁy

Next, Daren Lucas and Jerrad Murphy of Calpine
Corporation gave a presentation regarding the reuse
of wastewater treatment plant effluent for electric
power generation. At this time, Calpine is
constructing a power plant north of Kaukauna that
will be using effluent from the Heart of the Valley
MSD’s treatment plant for cooling and internal use.
They described water use within a gas-fired steam
electric plant, and the treatment needed for that water.

After lunch, Joan Hawley of Superior Engineering
provided the final technical presentation, with an
update on CMOM regulation — that’s Capacity,
Management, Operation and Maintenance of the
sewer collection system. Joan mentioned that many
communities are already performing many of the
proposed requirements, but documentation may be
missing.

Warren Howard and Dale Marsh

Dale Marsh of Ayres Associates then gave a history of
the Marinette WWTP and the plant introduction.
Warren Howard of the Marinette WWTP thanked
everyone for attending and welcomed the group to
tour the wastewater treatment plant.  Bruce
concluded the meeting by thanking Ayres Associates
for sponsoring the meeting, Warren Howard for
hosting the meeting, and Robert E. Lee & Associates
and Hach Company for providing door prizes. The
meeting adjourned and DNR credit slips were handed
out.

Dawn Jandrey
Secretary/Treasurer

te ] EMIRON

Companies, Inc.

Products Produced/Sold

Iron Products
Liquid Ferric Sulfate
Dry Ferric Sulfate
Liquid Ferric Chloride
Liquid Ferrous Sulfate
Liquid Ferrous Chloride
Liquid Polyferric Sulfate

Aluminum Products
Aluminum Sulfate
Polyaluminum Chloride
Sodium Aluminate

ALG
ACH

Sales Office

Kemiron Companies, Inc.
National Sales Office
3211 Clinton Parkway Court, Suite 1
Lawrence, KS 66047
PH (785) 8427424
Toll Free (800) 879-6353
Fax (785) 842-3150

“Clean Water is Our Life”

Volume 159, February 2005



Volume 159, February 2005

wneClarifier

Page 31

LEAD OPERATOR - JOB ANNOUNCEMENT

Exciting opportunity in rapidly expanding
environmental engineering firm in the Milwaukee
area. ProCorp, Inc., a leader in industrial wastewater
treatment for dairy, food and beverage processing
firms, provides customized and innovative solutions to
clients with high-strength or widely varying biological
wastestreams. Providing consulting, engineering,
design/build, financing and operations services,
ProCorp, Inc. meets clients’ needs and exceeds their
expectations at every stage of the project.

The ideal candidate will be a certified WWTP
Operator in the State of Wisconsin, with 3-5 years
experience. This position involves the operations
and management of industrial wastewater treatment
facilities as a member of a professional contract
services team. Position requires strong
communication, mechanical, and computer skills,
strong leadership qualities and the ability to
coordinate operations at multiple sites. Process
control programming and industrial experience
would be beneficial. The lead operator will be

High bedrock. High groundwater. High-
density, small residential lots. The challenges
posed by installing sanitary sewers in
Dykesville were great. But local residents’
commitment to protecting the waters of
Green Bay from failing septic systems was
greater. Foth & Van Dyke worked closely
with the Dykesville Sanitary District to over-
come difficult site conditions during sewer
construction, and continues to be a valuable
partner in protecting water quality in the
Door County region. If you need a partner
who can find a way to keep challenges at bay,
contact Foth & Van Dyke.

Foth & VVan Dyke

v Per sonally Committed To Your Success

1-800-236-869@ www.foth.com

required to travel and perform temporary
assignments to client sites potentially remote from
Wisconsin based operations. On-call duties are
required. Management experience preferred.

ProCorp, Inc. offers a competitive salary (based on
experience) and benefit package, along with
incentives commensurate with education, skills,
experience, and certification level. ProCorp, Inc. is
an equal opportunity employer.

For additional information or to send resume:

L. Susan Fischer

Business Services Coordinator
ProCorp, Inc.

3720 N. 124th Street, Suite H
Wauwatosa, WI 53222

Phone: (414) 258-8777, X204
Fax: (414) 258-8066
Email: sfischer@procorpinc.com

Dykesville Sanitary District President Dick Charles (left)
with Foth & Van Dyke’s Dennis Steigenberger




®
Page 32 HV ﬁy Volume 159, February 2005

Airforce Sewer Treatment, Iraq
By Jim Bergles

contact with SmSgt Bryan Palmer, who I found out
helps run a “small” scale waste treatment facility for
the Airforce. 1 asked him if he wouldn’t mind
answering questions for an interview. He and his
crew were happy to. They also emailed some
pictures that are all to familiar to a wastewater
operator. Here they are, enjoy.

1)  When you arrived there what was the first real
challenge you had with the treatment plant?

407th AEG Main office Ans. Right after we arrived, the main lift station that
“The Plumbing Shop” forces the wastewater out to the drying beds
malfunctioned. When we pulled the two pumps
from the pit and found one of the pumps float

Some of you who know me would know how I came :
system was caked with soap and grease scum;

about to put this article together. For the rest, here is
the short overview. I have a friend who was stationed the other was plugged with an empty water
in Iraq. By the time my letter caught up with him, he bottle. Once the obstructions were cleared
was already in Japan, but he gave the address of the everything operated as expected.

unit where he came from. After a package was sent

over, a surprise email came back. I have been in

. 1260 W, Main Ave
&) CPR Services, Inc. De Pee, W 541
Compressors * Pumps * Repairs * Service * Industrial Piping Fax 920-336-2241
Featuring...
Kaeser Com-pakK Plus Blowers

% Quiet running

_«_Effective cooling

' Simple maintenance

KAESER
OMEGA BLOWERS

Built for a lifetime”

Let CPR remedy all your equipment repair and maintenance needs!
Call us at 1-B00-242-0010

Serving: Wisconsin * Minnesota * North Dakota * South Dakota * Michigan s Upper Peninsula




Volume 159, February 2005

whe Clarifier

Page 33

2)

Ans.

Did you have to construct any of the collection
system or plant or repair it?

We have had to replace sections of the piping; some
of it is above ground and the people here not
realizing that they should not walk in the area have
stepped on the piping and broken it on several
occasions. We maintain the system for the
Coalition Members and the ground in the Dutch and
Italian compounds is very low and there have been
pump malfunctions and broken piping in their areas.
When this has happened it is mainly because of
power outages; if we do not get the back up
generators on line quick enough the Dutch and
Italian personnel are deep in......... well I think you
get the picture!!!

Wl zico

Contact us to receive a FREE
NASCO Laboratory Sampling Products catalog.

1-800-558-9595
Shop on-line www.eNASCO.com
In Canada call: 1-800-668-0600

Ans.

B01367WX - 12 ft.

Is this plant temporary or long term. Are any locals
involved with the operation also?

The present set up has all of the appearances of
being long term as the US government is attempting
to obtain 79 year leases. This set up is entirely what
is known as “HARVEST FALCON” assets. They
are intended to be temporary but no one seems to be
in a hurry to make the decision to construct a
permanent waste plant. When I saw how tenuous
the situation was when we first took over, I
informed our Commander, LTC Casson, that with
the projected growth of the base population
something was going to need to be done. When we
first arrived, it was only Tent City, Coalition

Long-Longer Longest
Sampile Reaar

Swing Sampler
with bottle
B01310WX - 12 ft.
B01366WX 24 ft.

B

Sampling Pole
with Whirl-Pak®
bag holder

Sampling
Line with
Whirl-Pak®
bag holder

CL409



Page 34

wneClarifier

Volume 159, February 2005

4)

Ans.

Member and the Dining Facility assets that were on
the system; but since we have arrived here, there has
been 3 more Army Living Areas added onto “OUR”
system!!! The lines from the last lift station out to
the drying beds are on 6 inch to start with and they
were then past what I would classify as
“maximized”!!! I returned to LTC Casson and
reiterated my earlier warning. I am not sure where
we stand at the present time; however, I fear that it
will soon be “knee deep”!!!

Is your flow all military or residential or mixed?

Our system flow at the present time is all military
but it does include our living areas, the dining
facility and the local “Pizza Hut” and “Burger
King” restaurants.

5)

Ans.

6)

Ans.

Installing water supply tank for the Firedawgs

"My attempt at humor." Is the BOD strength
stronger from the officers latrine or the enlisted
personals? Feel free to elaborate.

Since we all tend to “bomb the harbor” from the
same carrier fleet I really cannot differentiate
between officer and enlisted!!!

Do you operate a lab and what do you test for? Also
what are you average numbers for your tests?

At the present time, all we have is our drying beds
to handle the system flow; we run no laboratory
tests of any kind. Our present system is limited and
shall we say “very primitive”!!!

7)

Ans.

8)

Ans.

What does your whole plant consist of?

The entire system consists of the waste piping from
our latrine and shower trailers, the dining facility
and the Army Living Areas through 2 very small lift
stations in Tent City to 1 slightly larger lift station
that forces the waste to the drying beds.

Do any of you plan to continue in the waste water
field when you get out? Or are you lifers 20 and
out?

Most of the people that are in the Utilities Shop
(Plumbers) plan to carry on for the rest of their
military careers but there are a few of us that will be
retiring in the fairly near future. We do like what we
are doing in this field; taking a lot of “CRAP” from
everyone (my attempt at humor) but at the same
time, it is very gratifying to be able to take
extremely mis-matched fixtures, fittings and repair
parts and make sure that the waste winds up in its
intended final destination!!!

Applied Technologies provides a
Full Spectrum of Wastewater
Engineering Services

B — : -

Wastewater Management Biosolids Management

Collection Systems Operational Assistance
//}/-I_ AppliedTechnologies
Engineers - Architects
16815 West Wisconsin Avenue 300 North Milwaukee Avenue, Suite E

Brookfield, Wl 53005
Telephone (262) 784-7690
Fax (262) 784-6847

Lake Villa, lllinois 60046
Telephone (847) 265-7325
Fax (847) 265-7327

www.ati-ae.com



Volume 159, February 2005

aneClarifier

Page 35

9)

Ans.

10)

Ans.

11)

Ans.

When you have to go out in the field does some one
have to stand guard over you for security reasons?
Is it as bad as a M-16 in one hand and a pipe wrench
in the other?

For the most part, all of our assets are within the base
perimeter; however, we do deliver potable water
outside of the inner perimeter to the local contactor
operations (ie...... the concrete plant and the
construction contractors). If we have to go outside of
“The Arches” as the front gate is known due to the
arches over the entrance; we are required to wear our
body armor, Kevlar helmet and be accompanied by
an “armored humvee” fully manned!!! We have also
in the past, went out to the local Bedouin village and
set up primitive filtering systems to improve the
quality of their drinking water; that however, has
been brought to a halt by orders from Lt Gen
Buchannan, the CENTAF Commander.

If their was one thing you wish you had to run the
plant there, what would it be?

If T could have just one thing to improve the
operation here, it would be a complete waste water
plant.  Our current system is just woefully
inadequate by anyone’s standards.

You had mentioned earlier that you have drying
beds. If one took a direct hit from a mortar how big
would the splatter pattern be with a fresh load in it?

Our drying beds are roughly 75 feet wide by 300
feet long by 4 feet deep (there are a total of 13 beds
but only 7 of those are in Air Force under USAF
control) so a direct hit by a mortar round would
create quite a “stir” right at ground zero but not
much else due to the fact that they are
approximately one mile away from our location.

Our system is very primitive and rudimentary; but it does
however work quite well!!! The evaporation rate at the
present time is not near as high since the temperatures
have dropped due to the rainy season. During the warmest
time of the year when the temperatures are in the 120 to
135 degree Fahrenheit range the burn off rate is quite
high!!!

I hope that my ramblings have been helpful to
Palmer E Bryan, SMSgt, USAF
407th AEG / ECES / CEOU

"If you have integrity, nothing else matters; if you do not
have integrity, nothing else matters!!!"

The end of January this units tour is up. I would like to
wish them the best of luck and a safe trip home. You’re all

in our prayers.

James T. Bergles, Eagle Lake Sewer Utility

(Kneeling L - R) TSG Shawn Durbin, SRA John Guerra, TSG
Chris Vossmer, SRA Ryne Hopp (Standing L - R) MSG Steve
Anders, SMS Palmer E. Bryan, SRA Chris Izydorek, SSG Hugh
Hussey, MSG Bruce McDaniel, MSG Ray Rogers



o g0
Page 36 HV ﬁy Volume 159, February 2005

FOR SALE - STAHLY TRUCK

12.5 cu. Ft. Bendix air compressor
14,000# front springs

Rockwell Planetary rear axle

Dual 50-gallon step, fuel tanks
23,500# rear springs

4,500# rear auxiliary springs

170” WB 102" cab to axle

H.D. frame 110,000 PSI rails
Inner rail 10.125 x 3.062 x.312
Air driver seat w/headrest

INJECTOR TRUCK

1990 THC 4900 14,000# front axle w/45 degree wheel cut
DT466 210 HP Power Steering & Auxiliary Hayden
Power steering cooler 84 sq. in w/filter and plumbed

VIN-1HTGBZ3NXLH263237 direct to engine air cleaner
Mileage — 023,156.1
Engine Hours — 6926.2 CONTACT: Mark D. Surwillo, District Manager
2,200 gallon tank Glen H. Geurts, Superintendent
4 chisel attachable injector system Heart of the Valley MSD
Mt643DRD 4-speed automatic 801 Thilmany Road
Transmission cooler & auxiliary Kaukauna, WI 54130
Hayden transmission cooler 432 sq. in. Phone #: (920) 766-5731

Full air brakes & parking brake w/rear dust shields

Acrison Feeders*

Dimuimilar 5pread

Mosoer . ) *Definitely NOT for the Birds!
£

Condiring

Crambes &

Ieramitie
Metering

Auges > 1 hel 4}} = Polymer Processing Systems

Dinchargs

B | ' (dry & liquid)
‘-_-u-r ' Vibrating Bin Dischargers
Variable Speed SCR/DC Controllers
Wetting Cones

Dissolving Tanks

Also Available;

Volumetric and Gravimetric metering of dry solids or

liquids. Permanently calibrated weighing systems.

For: polymers, activated carbon, alum, potassium

permanganate, lime and other materials.
QUESTIONS? Call Mark Eggert 888.272.1722 w
WILLIAM/REID LTD, LLC.




Volume 159, February 2005

whe Clarifier

SENIOR PROJECT ENGINEER
JOB ANNOUNCEMENT

Exciting opportunity in rapidly expanding
environmental engineering firm in the
Milwaukee area. ProCorp, Inc., a leader in
industrial wastewater treatment for dairy, food
and beverage processing firms, provides
customized and innovative solutions to clients
with high-strength or widely varying
biological wastestreams. Providing
consulting,  engineering,  design/build,
financing and operations services, ProCorp,
Inc. meets clients’ needs and exceeds their
expectations at every stage of the project.

The ideal candidate will be a professional
engineer with 5-10 years employment in the
WWM industry with specific experience in
the industrial sector, as well as having been
involved in project/construction management.
The candidate will also have knowledge of
process engineering, as well as: civil,
mechanical, and electrical aspects of WW
projects. This person must be capable of
driving the design team efforts to bring
conceptual designs to detailed design
completion.

ProCorp, Inc. offers a competitive salary
(based on experience) and benefit package.
ProCorp, Inc. is an equal opportunity
employer.

For additional information or to send resume:

L. Susan Fischer

Business Services Coordinator
ProCorp, Inc.

3720 N. 124th Street, Suite H
Wauwatosa, WI 53222

Phone: (414) 258-8777, X204
Fax: (414) 258-8066
Email: sfischer@procorpinc.com

See the world you live in,

the water you

depend on.

Eau Claire, WI - Green Bay, WI - Madison, WI - Waukesha, WI
(800) 666-3103 ®@ www.AyresAssociates.com

Engineers
Architects

Scientists

ASSOCIATES Photogrammetrists

Page 37




Page 38

whe Clarifier

Volume 159, February 2005

Maximizing Secondary Treatment Wet Weather Capacity Part 1 (of 5):
The Big Picture: Peak Wet Weather Capacity Considerations
Bill Marten, Wastewater Process/Operations Engineer
Triad Engineering Inc.

This is the first of a five-part series discussing
strategies to maximize secondary treatment peak flow
capacity. While the strategies are focused toward
activated sludge treatment systems, many of the
strategies are applicable to other systems as well.
Future editions of The Clarifier will present
additional parts of the series. For reference, the
series will include:

Part 1:  The Big Picture: Peak Wet Weather
Capacity Considerations

Part 2:  Optimizing Mixed Liquor Settleability

Part 3:  Optimizing Secondary Clarifier
Performance

Part 4:  Minimizing Clarifier Loadings

Part 5:  Putting It All Together: Integrated

Strategies for Success

Many wastewater utilities are faced with the challenge
of how best to handle peak flows that occur during wet
weather conditions, such as from heavy rainfalls or
rapid snowmelt. Whether due to combined sewers,
leaky sewer systems, illegal hookups or other causes,
the end result of such weather conditions is often a
dramatic increase in plant flows.

Plant Influent Flow
45

During Peak Flow
Events, Many Plants

Experience Flow Spikes /
3-5 Times, or More,

Higher Than Average|
Flows.

0.5

IS
o

w
@

o

o

_Daily,Flow (MGD),

o

o

0.0

~ ~ N
L S P S P R -, SR . B

f‘ TRANSPORT
E FOWER CRAME b WINCH SYSTEMS

LIFT CAPACITIES UP TO 3500 LES.
WINCH CAPACITIES UP TO 8000 LES.
DUAL ROTATING OUTRIGGERS

BOLT ON INSTALLATION

15 STEP PAINT AND FINISH PROCESS
WEATHER TIGHT MOTOR & CONTROLS
3-YEAR NO NONSENSE WARRANTY

CALL US TODAY

TRANSPORT ENGINEERING CO.
www.transportcranes.com

#1 CHOICE of ;{7 LILLTTE:

FOR VANS, PICKUPS, DUMP BODIES, FIRE RESCUE,
MILITARY, LIFT STATION SERVICE TRUCHS AND MORE

WE SPECIALIZE IN CONFINED ENTRY SYSTEMS

“SIMPLY THE FINEST, MOST COST EFFECTIVE
FEATURE PACKED SYSTEM MONEY CAN BUY.”

SINCE 1976

1-800-394-44




Volume 159, February 2005

whe Clarifier

Page 39

When such flow increases occur, plant staff are faced
with the dilemma of trying to fully treat as much flow as
possible while also protecting plant equipment and
processes. With ever-increasing public awareness/
intolerance of, and media focus on, sewer overflows and
treatment bypasses, operators are under a lot of pressure
to push as much peak flow through their treatment plants
as possible. However, they can’t be irresponsible in this
endeavor, because pushing too much flow through a
plant could have disastrous consequences such as
equipment damage from flooding or a serious process
upset, either of which could take weeks or months to
recover from. So what’s an operator to do?

One answer is building additional facilities to handle
the worst-case peak flow event. This option isn’t
usually practical or reasonable, though, for a number of
reasons. First, it would likely be so expensive that
most communities couldn’t afford it. Second, even if
affordable, the expense to build full treatment capacity
to handle events that may occur only a few times a year
(or less), would probably be considered a questionable
use of ratepayers’ money.

Another option is to make modifications, both
constructed and operational, to existing facilities to
maximize their potential to handle as much flow as
possible. Often such modifications can be made at
very low, or no, cost, while providing significant
increases in peak flow capacity. The key to deciding
what modifications to implement involves
understanding what you’ve got, how what you’ve got
works, and how what you’ve got may be modified to
work better. As with most things, it all starts with basic
fundamentals.

Basic Considerations

Before jumping into modifying one’s activated sludge
facilities or operations, an operator first needs to
understand some bigger picture issues including:

The magnitude of the problem. What kind of weather
events produce high flows, and how high do flows get?
While it is impossible to predict every peak flow event,
and how high flows might get under all peak flow
conditions, through good record keeping and
experience operators can develop a feel for their

& Sludge Managenment
Systems

= RCHCE

. TECHRORECSES

15555 Genblly Aoad

sy Orlesares, LG 07 .2%

P B0 B4 - 3505

Fae: 5042588855

Email: EoyreEwnisine it com
W resperiechino log s

N©® Exaggerated Claims

10144 N. Port Washington Rd
Mequon, Wisconsin 53092
Ph: 262-241-1199
Fax: 262-241-4997
Email: info@mulcahyshaw.com
www.mulcahyshaw.com

pek
gRF
SVE® ox¥S=" From ROYCE ! s
e ROYCE understands how difficult
PHAQRP it is to select reliable instrumentation.
. You face tough decisions!
saps  CONsider:
C OLLe = A 30+ year product line history
RS = Award winning technology o .
= Accuracy proven by independent ITA testing “ﬁb:
_- = TOTAL costs - Includes Installation, Spares, Labor T
e = Innovative designs . / !
A T ~ Backed by Sanitaire/ITT -
== For rapid professional assistance i - 9
- i r rapid professional assistance in "
— th Wisconsin please contact: S ‘
Sludge Retention Time Mulcﬂ hrfﬁhaw w.ater' Inc. FMulti-Chanmel

Multi-Parameter
Dissolved Dxyagpen &
Suspended Solids

Jarefaing

.
iT
@ M industries




Page 40

whe Clarifier

Volume 159, February 2005

system, and what kind of flow increases they usually
see under a variety of weather conditions. This
experience can serve a long way in terms of defining
the problem, and the peak flow capacity that will be
sufficient to handle most conditions. And if one’s
collection system is too large or complicated, or if a
new operator doesn’t have the experience base to
define the range of peak flows to expect, the good
news is that there are tools and resources available to
help. Examples include performing sewer system
monitoring programs and developing sewer system
models that can be used to predict flows and loads
throughout all areas of collection systems, both large
and small.

Plant Hydraulics. When considering what kind of
peak flows you want to handle through secondary
treatment, you need to be sure the rest of your plant
can handle such flows as well. Depending on your
plant processes and specific treatment facilities, there
may be one or more potential hydraulic bottlenecks
that need to be checked to confirm your plant’s
hydraulic, flow-through capacity. Key places to
focus on include influent pump stations, preliminary
treatment facilities (particularly if you have fine
screens), disinfection facilities (particularly with UV
disinfection units), and the overall hydraulic grade
line through the plant, with a key consideration being
the water elevation available between successive
treatment units.

Other Process Impacts. Inter-related with hydraulic
capacity through wupstream and downstream
processes, you also need to consider if your peak
flow target will have an impact on the actual
performance of other processes. While the efficiency
of screening, grit removal, and primary clarification
will likely all decrease under peak flow conditions,
probably the most important process to consider in
this regard would be disinfection. This is because if
the secondary treatment process is operating
adequately it can usually absorb short-term impacts if
the performance of upstream processes deteriorate.
However, since disinfection is located downstream of
secondary treatment, this buffering ability isn’t
available and so one needs to ensure adequate
disinfection will still occur at the peak flows to be
treated.

Activated Sludge Peak Capacity Issues

Assuming the basics discussed above are covered,
let’s now consider what are the key factors
influencing the peak capacity of activated sludge
systems. The answer is pretty simple. The key factor
that controls the peak flow capacity of activated
sludge systems is solids separation — making sure
that mixed liquor solids will settle in secondary
clarifiers, concentrate and be removed as return
activated sludge (RAS).

One might argue that low aeration basin hydraulic

detention times might also limit peak secondary

treatment capacity, but this is not usually the case for

a couple reasons:

* Often, under peak wet weather conditions, the
wastewater coming into the activated sludge
system has been diluted so much that it’s
BODS5, TSS, etc., concentrations are near or
below effluent permit requirements. As such
very little “secondary treatment” may be
needed to meet permit limits.

* The microorganisms in the activated sludge
system have the ability to absorb and store
soluble, colloidal and fine material, thus
removing them from the liquid. These
microorganisms may take some time to
actually break down this stored material, but
it is removed from the liquid. As a result the
secondary clarifier effluent should meet
secondary treatment standards, provided the
microorganisms aren’t lost over the secondary
clarifier weirs (again reinforcing that
secondary clarifier solids separation is the
key). The Contact Stabilization variation of
the activated sludge process was developed
based on this absorbance/storage principal.

So, the bottom line is that maximizing secondary
clarification capacity is the key to maximizing
activated sludge peak wet weather flow capacity. In
that regard, there are several factors that affect
secondary clarification capacity, including:

* Mixed liquor settleability, often measured in
terms of the sludge volume index (SVI).



Volume 159, February 2005

whe Clarifier

Page 41

» Secondary clarifier performance efficiency.
* Secondary clarifier loadings.

Secondary Clarifier Performance
The Key to Peak Capacity

Mixed Liquor —l

Effluent

Performance Keys:
*Mixed Liquor Settleability
«Clarifier Hydraulic Performance
«Clarifier Loading

—— Return Sludge
Back to Aeration
Tanks

There are a number of low cost facility or operational
modifications that one can make to affect these
factors, and as a result increase or maximize
secondary clarification capacity. Future segments of
this series will examine each of these factors,
discussing options and giving examples of how they
have been used to maximize peak secondary wet
weather flow capacity, so please stay tuned.

WWOA.org
We’ve come a long way....

Before the WWOA could consider a web site, the
Internet had to develop into a user-friendly medium.
Early public Internet access was through dial-up shell
accounts with an interface similar to a DOS operating
system. The user navigated through an ASCII text
base menu with arrow keys and a series of control
functions. Typing in “Control- E” gained access to
your E-mail and the arrow keys guided the user
through the messages. Once you received your e-
mail, there was more header information than actual
message. And replying to a message...you don’t
even want to go there. Another Internet protocol,
Telnet, was utilized to access bulletin boards
(remember those?). Though it took a while to
maneuver through the host computer, Telnet was the
best thing in its time.

As the operational software for the Internet
improved, so did the Internet’s popularity. The user-
friendly World Wide Web protocol soon became the
accepted standard for Internet users.

Bravny Puvmr & ConTROLS

SERVICE

FIELD SERVICE /

+ PUMP REPAMRS - ALL MAKES
+ CONTROL REHABILITATION
+ LIFT STATION REHABILITATION
* DEWATERING EQUIPMENT RENTALS and INSTALLATION
+ CHECK VALYE REPLACEMENT
+ CONTROL TROUBLE SHOOTING
* CONSULTING
* EQUIPPED FOR CONFINED SPACE ENTRY
* EMERGENCY BYPASSING SYSTEMS

FOR WATER AND WASTE WATER EQUIPMENT.
FAST AND EFFICIENT FACTORY TRAINED STAFF,
9. ; 1 EXPERIENCED IN ALL ASPECTS OF WATER AND
21 HOUR SERVICE WASTEWATER TREATMENT FIELD.

1-800-211-6432

IN SHOP REPAIR AUTHORIZED SALES & SERVICE FOR

A PUMPEX

... VA

WASTECORP. Inc.

FE Precision Systems

i YEOMANS
N i =
= UsEmco ni»

1574 3rd Avenue SW, Suite 2, New Praguse, MN 56071
{Office) 952-T58-6600 - (Fax) 952-758-T7TH - 218-566-4994 (Morthern Minnesota Shop)
T 15-656-4481 (Wisconsin Shop)
whane. braunpump.com




Page 42 HV ﬁy

Volume 159, February 2005

Shortly afterward, wastewater organizations and
manufactures began their Internet presence with their
own web sites. One in particular was the Water
Environment Federation (WEF) web discussion
groups that provided national attention to your
problems. One of the most popular wastewater
groups was the Sewer-list e-mail discussion group,
with early members excited about, and eager to find
the information on the Internet. Discussions not only
centered on troubleshooting and advice, but new web
sites were eagerly sought after. Oh yeah, don’t forget
all those “Under Construction” web sites during this
period. There was always some link that took you to
a backhoe, bulldozer, or dump truck asking you to
stop by later.

It was at this time that the WWOA began its presence
on the Internet. It all began with an initial nudge
from Scott Thompson and Dan Busch of the Green
Bay Metro Treatment Facility. Scott gathered
information about having a web site for WWOA
board members to review. Soon afterward, at the
April 1996 Board of Directors (BOD) meeting, the
idea was pitched to the Board. The following
excerpt is from minutes published in the June 1996
Clarifier:

Hanson asked the Board to allow McKee to
purchase the equipment and the needed service
for getting on-line to enable electronic
communication of information. Hanson made
a motion and directed McKee to purchase the
necessary equipment and services. We could
even post on the WWOA bulletin Board the
schedule of meetings as put out by the WWEA
calendar so our membership with computers
can use it. Busch seconded the motion.
Motion carried.

Scott designed our first site and put it on-line
September 26, 1996 with a URL of
http://www.win.bright.net/~wwoai (the “i” at the
end is for incorporated). Scott unveiled the site to
WWOA members during a technical session at the
1996 annual conference in Oconomowoc. To the
upper right is a print out of that first web site.

1 e M s S mad o ] B
u b,
rmde iy Ll &
Vol e
bk tbin ‘Wiezonsin
By pd e vy | ¥ Welearowea rer
R nl Sy b bt o e
| a1 .
= A ssooiaiien
LT TI— e
[y T
=y
[y
| [ — e—— —
—
eaburel. sl e e D i i T Sl Sy e, e e
s || e B o T, e g ey ot v e STTIL oy Ve e b i
- i b e L s L sy TR L PR PP P
T =2t e
= [T P | S p— S
e L L e e e T
- i et R Wy =g fed
| Era—— [ T R — -
|
[ o ST [T T e ——
[ ___q! wog [F T y——
—_— HR s SRR g b e pedeiy
Tl Ul oinisi 8m iy
IR Y VT e
I B d o limeanar Dok aaamed pr
P Jc [Ty S —
Fren e =
T e e 0 e oy S
[T — e i
ey | LT T e P —_——
[Py A r————
| [SSNEr—
LTI ST
=, o Pyl B, o M,
R e ! g e e B & ey i ek i R
oy =1 - pirarin

iy Ty B T

Faras i, [ LS, peiesa
ot v Ny e Tl b o S Sl e e e -

.
e a i

v T e

iy F R

Wastewater Treatment
Collection Systems
Sludge Management

Industrial Flow Monitoring

Mm)bert E. Lee & Associates, Inc.
Engineering, Surveying, and Environmental Services

4664 Golden Pond Park Court
Oneida, WI 54155
(STH *29° @ CTH ‘FF)
Phone: 920-662-9641
Fax: 920-662-9141
800-986-6338

Visit our Website:  www.releeinc.com
E-mail us: rel@releeinc.com




Volume 159, Febr uary 2005 the Clar ﬁy Page 43

PAOTI OTI manufactures Digester

' Covers, Mixers, and Heating
Equipment and we do it
BETTER than any other
company in the industry. To
insure the highest quality
standards, we design, fabricate
and control quality all of the
equipment in our own facili-
ties with our own employees.

Z Olympus Technologies, Inc.
PO. Box 2326 1296 Bethel Dr.

Eugene, OR 97402

541/689-5851 Fax 541/689-5818
WWW.Oti.CC

OTT’s EZup™ digester
cover designs are:
Stronger
Longer Lasting
Easier to Install
Easier to Paint
Preferred by Engineers,
Owners & Contractors

b T
OTDI’s Heavy-Duty Sludge Mixers Ei Jo e kgt
have state-of-art features such as: = P E-‘ [ ‘\

Automatic Stabilization : e
Automatic Lubrication ' o
Precision Bearing Cartridge
Vibration Suppression
Flow Transition Sections
Lubrication Alarm Sensor

For Information Contact: p—
Crane Engineering Sales, Inc. q;’
707 Ford St. — P.O. Box 38 r
Kimberly, WI 54136-0038 S e

920-733-4425 Fax 920-733-0050

Qunality Always



Page 44

wneClarifier

Volume 159, February 2005

As the web site grew in content, more direction was
needed for new ideas. Another goal was to find a
liaison between the Board and the webmaster.
During an Internet Workshop at the annual
conference in La Crosse, President Gary Hanson
discussed the possibility of forming a web committee
within the WWOA to Scott. As a result, at the
December 1997 BOD meeting, it was decided to form
a web committee. Below are the meeting minutes
published in the February 1998 Clarifier:

President Hanson stated he would like the
Board to consider forming a Web Site
Committee. Scott Thompson feels a committee
would help handle the job of keeping the site
current. With representation from each of the
state regions, the web site would truly belong to
the entire state organization.  Regional
representation could mean promotion of the
site at the regional meetings. It’s important that
the committee also have Executive Board
representation. As the site grows there will be
more instances where the Board should be in on
the decision making. Busch would like Boden
to consent to being the Web-site committee
Chair.

Fales made a motion to form a standing
committee for the WWOA’s electronic mailing
and web site. Schulfer seconded the motion.
Motion carried.

President Hanson asked Boden to become the
Chairperson of this standing committee.
President Hanson also directed McKee to insert
a section in the policy book for this electronic
mailing committee.

Fales made a motion we move ahead with
expenditure funds to develop this committee
under the direction of Rich Boden, Scott
Thompson, and Ron Altmann. Strackbein
seconded the motion. Motion carried.

A web committee was put together soon afterward
with Rich Boden of Plover as Chair, Scott Thompson
of Green Bay, Dan Busch of Green Bay, Bob Scherr

of Lake Mills, and Gary Zimmerman of Beloit. In the
spring of 1998 the web committee met for the first
time at the Green Bay treatment plant. Discussions
included a domain name, and general direction the
site should take.

In 1998 the WWOA purchased its own domain name.
The new URL is simply: wwoa.org. A new version
on the web site came out soon after.

T W oy e Ao mwe S s w i Pl cwwni

Wil To 2l om pae of Y.
Wisconsin
Wastrenter
(peratars
Assaciation, Inc. ;mm1

The sile's parpass is o pravide sedher way of gellisg information auf (o the
members grownd the state, eel frie te mbnil @formatien far puldication, Jasi o
wifh ment ireatmesd plants, 6018 s wlll bs usder coastant aprade.. sad it lsoks
bt when viewed wilk Netumpe,

hin Dadvsdwithan 1 1he WAL

The barelvnls of mil s of o ol wasiewator pereraiod by Wisponsin fiines sl o ot be
oodleqiol, el red, wadl ireatsd pracd b B berpeeg o the 15 rrvom, Laloe, and s,

The WO inelps o e e’ Aovitcis plard iperaion, propaag thom b rasks dosisiors whsch
oo | vy Dt ot ol e o B ety o g skali’s sk mesern

The WO, = compriacd o sbosd. 1,708 saecwater brasment prodorensal b worvs rnivipeliiicn
=l it Lol st the e, The orgaireton I.-un!'i.ll-lll.'! e b oa 1=V vl md
e pall i operster of busalredh ol wartpwaics pestwad fo s swarvis Wisoonsia, 'We bl pode
i g, Ll v by aad oy, of Wisoonsia's mafen sl i ity pevtectios cloni

BT WORE NG oot pluetan
(VI SORKING throagh Fegaed (g,
WHEL BRI g 2 for if's membars

Mafvess  [Cowhr O (W) Llrome |
(1) Fyveams b 11,75, T Tale Cemns

::I"I-
'y |
Enphiment 0pgorturites
Directary o YWW O (fsiers
Seme WWOA Hstory

Some popubir wisicwaler ireatment refatod sites ol oa 1be web

[FEEETRTL T



Volume 159, February 2005

wneClarifier

Page 45

Below is a screen capture of a June 2000 web site
design.

[T
Whiscongsin Wasievesler
Oparatomn’ Asgociabban

T iy o ey o guliony o MM R AR O 1R BN iy Tl e
smirbnd byl s e g e by e s v, G and e

S BT e e ol P B T 6 TR e il o bk P e e
B S S R N R P D B I Sy O I ol e o wlel el i

T EATE m e © s |UTT wew s prgan e o 1A ISR PR ADE RN Bl
L R L L R o e e
P T S e e L e e e e ]
o o W cme e @ g i sl

DA T N S
== 0 == e ey e g
“!Ej e PR S THE O T R
e I'I'E'Hl'l Wigis Ty [ pmrresiy by
Tt D Fowe
==—1 -l kaa iz Rewen Bar| L
1 e e Wlabeat
ol s o et = TR i = il gy o]

Up to this time, Scott Thompson preformed his web
site duties while employed as an operator at Green
Bay’s treatment facility. When he left to pursue other
interests, Rich Boden recommended keeping Scott on
as a hired webmaster. Those details can be found in
the February 2000 Clarifier BOD minutes along with
other site developments, such as the searchable
database and the creation of a Wisconsin treatment
plant directory.

Today’s web site was renovated in the spring of 2001.
Better coding allows pages to download faster. The
site has a personal feel as random photos of
Wisconsin treatment facilities appear on the pages.
(Members are encouraged to provide a photo or
digital jpeg of their facility for the site.)

A L& b= [pien ek Hek:

T p—
=

—i

| T 'AALLL o CEpaiEd o skl 1, D) ssrseu s rearey pler o il
dwzal b e g hian e rein by Femgies D Slile T e b e il
el | polah e B P ]| B PO SRR 1R AR T R EIS
[ et foitan fewe 1Y, fa e Aivegie Ooeed ey dpoeidl e bl
Coviniamsiis Faais | Pog] il @bt W LWL AT (ol SR T, PR N 10 W JRCRORY
i Chbiahini bty will s ey g o rel oo 1 Dk gl ly o el L] wid e T A

g adan semmar wam

I=

Wisconsiv
I Waatewalar
! Operaiors
Afsaciatian

Pl WAL PSS Kaly [Tl (ESETSy pIETEEE AT A I
TRFFE Ty by poduony & redis: ol e g al

S0P [0 S0 N T -
i ey Flesg b BIZE ST B
e s S ———

TES AR
Coferewn

[T

F2M ARl (AT

. Thlisil pros bal i L rwssl e e

sty [ Hiar e rmre sy

[T B e il L Al

Bk moris sl putioh sy R that eesl ek Lhe ppeeglor: g

| [
| [t mimb e

|| i ey mad w6 el el WA AT B O DS 1 A AL Lk e

| m b R I e s e Ty sy il iy paiblinhed @ morda i dlorg win

I Hom mamt a7 il mrrd . b
£l b FFECRHEIN S Foiiel 1™ o I 1 .

The WWOA web committee has tried a lot of new
ideas to better serve the membership. The site has
expanded its content beyond announcements. It now
offers an online e-mail listing, archived digital copies
of the Clarifier, wastewater demonstrations for plant
tours, tips from other wastewater operators, Bob’s
Big Bug page, and a Wisconsin treatment plant
database.

Submitted by the WWOA web committee.

Now More Than Ever: Tools For Utility
Management
Gilbert A. Hantzsch, P.E.
MSA Professional Services

More stringent effluent limits. Aging collection
systems. Escalating construction costs. Dwindling
funding sources. These are the conditions that many
communities are facing today with respect to their
wastewater collection and treatment infrastructure.

Taken individually, they can be daunting. Taken in
the aggregate, these conditions may spell disaster for
communities who fail to plan for the needs of the
future.

More stringent effluent limits.
Fact: In adopting new ammonia toxicity criteria,

the Wisconsin Department of Natural Resources
(DNR) will be re-evaluating effluent ammonia
limits for all facilities upon reissuance of their
WPDES permit. While for some, the limit may
actually increase; many smaller facilities may find
themselves with water quality based effluent
ammonia limits for the first time. This will mean
many lagoon systems will require upgrading or
replacement.

Aging collection systems.
Fact: The DNR issued over 70 Notices of

Violation due to sanitary sewer overflows (SSOs)
in 2004 as a result of wet weather related
bypasses. SSO elimination is a goal of the US
Environmental Protection Agency and Wisconsin
DNR. A Capacity, Management, Operations, and
Maintenance (CMOM) program will eventually be




Page 46

whe Clarifier

Volume 159, February 2005

implemented to aid in achieving that goal by
driving the rehabilitation or replacement of failing
collection system components.

Escalating construction costs.

Fact: Steel prices rose in excess of 35% in 2004,
fueling a 10% increase in general construction
costs in the last year.

Dwindling funding sources.
Fact: The Wisconsin Department of Commerce,

who in the past has funded many wastewater
treatment facility upgrades through their
Community Development Block Grant (CDBG)
Program, is currently focusing on funding projects
that can spur economic development rather than
replace aging infrastructure. The USDA Rural
Development is faced with a reduction in the
amount of grant monies that they can award to
rural communities, and are considering reducing
the maximum available grant from 45% to 35%
while increasing the affordability threshold. The
DNR’s Clean Water Fund Program is primarily a
low interest loan program, whose Hardship grant
program is of marginal value anymore due to its
strict eligibility criteria and high user charge
requirement.

The need for sound utility management has never
been greater than it is now. While construction
grants of 70% or more were the norm when many of
Wisconsin’s nearly 600 municipal wastewater
treatment facilities were constructed or upgraded
following the passage of the federal Clean Water Act,
such financial assistance is a distant memory. Many
of these same facilities are at or beyond their nominal
20-year design life, and will need an infusion of cash
in the coming years as equipment and structures wear
out, become obsolete, or cannot keep up with current
demand.

Sound utility management requires doing what’s best
for the ratepayers in the long term. Often, that will
mean recognizing a need long before it becomes a
crisis, and taking steps to provide resources to
address that need. Five-year capital improvement
planning is one way to do this. Staying current with

regulations is another. For example, most lagoon
operators can be granted a five-year delayed
implementation on a new ammonia limit. These
advance warnings can allow time to evaluate funding
sources and to raise money that can reduce the future
debt load.

Utility management can be approached from a
number of different angles, including the following:

. Cost Control
. Revenue Generation
. Education

Cost Control includes selection of an appropriate
technology for a given goal. The KISS (Keep it
Simple, Stupid!) principle applies in many cases, and
can avoid unnecessary cost and complexity. Sharing
resources such as sewer jetting or televising
equipment or services with a neighboring community
can also help keep costs to a minimum. FEarly debt
retirement 1s another way communities reduce
overall interest costs and keep debt from periodic
upgrades from overlapping. Many of us apply this
technique ourselves by adding a little bit to the
mortgage payment each month.

Revenue Generation includes using all sources of
revenue to the sewer utility to moderate their impact
on the ratepayers. Revenue to sewer utilities is
generally limited to the following types:

. User charges

. Property taxes

. Special assessments

. Connection & Impact fees

User charges are by far the most commonly used
source of revenues for sewer utilities. These are the
monthly or quarterly bills charged to residents and
businesses in relation to the amount of water they
use. Wisconsin’s proactive environmental approach
comes at a cost. Compared to the neighboring states
of Iowa, Illinois and Minnesota, Wisconsin’s sewer
use charge rates are the highest. In 2004, the average
residential sewer user charge in Wisconsin was $345
per year, or about $29 per month. This ranged from



Volume 159, February 2005 TheClar, ﬁy Page 47

a low of $0 (for a utility funded solely through sewer user charges and population. As can be seen in the
property taxes) to a high of $1,120 per year. figure, residents living in the largest communities pay

half as much for sewerage service than residents living in
Lower rates were generally seen in the largest rural communities. In addition, those communities
communities, with communities under 5,000 bearing the having the highest rates are seeing the highest rates of
highest burden. Figure 1 shows the relationship between increase, meaning this service gap will worsen.

2004 Average and Median Annual Cost vs. Population
For 55,000 Gallons of Water Used

$450

$400 +

$350 +

$300 +

$250 + == Average

—e— Median

$200 +

Average Annual Cost

$150 +

$100 +

$50 +

$0 4

1-500 501-1,000  1,001-2,000 2,001-5,000 5,001-10,000 10,001- 50,000+ Statewide
50,000 Average

Population

Announcing...

The 2004 Wisconsin Sewer User Charge Survey Report

THIS anticipated report is now available. In this ground-breaking

document, MSA provides your community with the following information:

e Analysis of user charges among similar communities
e Water rate comparisons
e Information on connection and impact fees

e 8-year trends and more...

Copies are available at $50 each from MSA Professional Services,
Attn: Marketing Dept., 1230 South Blvd, Baraboo, WI 53913.

M5A

|l LI L VYR SERVICES
TRANSPORTATION « MUNICIPAL
DEVELOPMENT « ENVIRONMENTAL

“Your Trusted Pariner”

1-800-362-4505

WWWw.msa-ps.com




Page 48

whe Clarifier

Volume 159, February 2005

User charges are used to fund the operation,
maintenance, debt service, and equipment
replacement costs associated with running a
wastewater collection, treatment, and disposal
system. The fee system should be evaluated every
one to two years, and adjusted upward as needed.
More frequent, smaller rate hikes are preferable to
infrequent but dramatic increases, as they keep pace
with rising costs and are less disruptive to the
ratepayers.

Property taxes are usually reserved for municipal
services and facilities for which there is no user
charge, such as street repair, police service, and
garbage collection. However, some communities
elect to collect property taxes to provide an additional
revenue source for the sewer utility. While it
eliminates the direct connection between usage and
payment, it can provide homeowners with an income
tax deduction that is not available for user charges.

Property taxes are used in approximately 10% of
Wisconsin communities to supplement the income
received from user charges. Communities utilizing
property taxes charge an average of $60 per
household, but can amount to hundreds of dollars per
residence.

Special assessments can be used to defray the costs of
improvements ranging from sanitary sewer lines to
centralized facilities such as lift stations and
treatment facilities. They offer the property owner
the ability to pay off the entire burden in one
payment, or to pay on an installment plan offered by
the community. While the installments will appear
on the annual property tax bill, they are not truly tax
deductible. Special assessments are apportioned on a
methodology intended to be fair to all parties. In
many cases, each resident can be said to have
received an equal benefit, allowing for an equal
assessment of charges to each, unlike property taxes
that are in proportion to the value of one’s property.

Connection fees or impact fees are collected at the
time a new user applies to connect to the collection
system, or in some cases at the time land is platted for
development. These fees are a way to insulate
existing residents from the costs associated with
growth by charging for the privilege of connecting to

a municipal sewer system. These costs do not include
the cost of any portion of the sewer lateral.

The legal distinction between connection fees and
impact fees is somewhat blurred, in that opinions
vary from attorney to attorney. In general, impact
fees are those in which the fee charged is linked
directly to the cost of capacity provided for future
users. Impact fees that are collected are specifically
earmarked for those facilities providing that capacity.
Connection fees tend to be less rigorously derived,
and the use of the proceeds is not restricted. In the
face of a legal challenge, properly implemented
impact fees are more likely to survive than a
connection fee.

Two-thirds of Wisconsin communities charge a sewer
connection or impact fee. Figure 2 shows the use of
these fees in relation to population. The average
residential connection fee is about $950, while the
average impact fee runs around $1,500. These fees
range from a few hundred dollars to nearly $6,000 per
residential sewer connection.

3 HaOMP

Submit Your DMR in 3 Simple Steps

Download XML file from regulatory agency.
Start e-DMR, load XML file and verify data.
Save and Upload XML file to regulatory agency.

IntelliSys Information Systems
800-347-9977

262-966-3833

Email: support@intellisys-is.com
Website: www.intellisys-is.com

Gold
Medal . I I s I
Support




Volume 159, February 2005

aneClarifier

Page 49

Percent of Communities that Require a Connection Fee
by Population

80% -

70% -

OlImpact Fee only

Percent

60% - ’—‘
50% -
40% -
only
30%
20%
10% -
0% -+ T T T T T T T

m Both Hook-up
and Impact Fee

@ Hook-up Fee

1-500 501-1,000 1,001-2,000 2,001-5,000

5,001-10,000  10,001-50,000

50,000+ Statewide

Average

Population

Education is an important element in running a solvent
utility. While no one is happy about having to pay higher
costs, people are more likely to accept the situation if it
can be put in the proper context. When cost increases are
necessary, public informational meetings should be used
to explain the circumstances causing the need for higher
costs. The costs to be paid by the ratepayer should be
explained relative to what others in a similar geographic
area, or in similar communities are paying. Citizens
should be given the opportunity to provide input as to

how costs should be divided, using the cost recovery
methods described earlier.

Finally, people may need to be reminded what a bargain
clean water and sanitary wastewater disposal really is.
Figure 3 shows the average cost of these services
compared to other utility and non-utility services for
which people gladly pay. Water and sewer service
continue to be cheaper than the monthly fees associated
with cell phones, cable TV, and high-speed Internet, yet

Average Monthly Utility Rates

$120

Average Monthly Charge

Gasoline Telephone* Natural Gas Electric Pow er

$100

$80 -

$60

$40

' ]
e B

2001
@ 2004

Cable Satellite Sew er Water



Page 50

whe Clarifier

Volume 159, February 2005

the relative worth is unquestionably more.

In summary, in the current climate of increasing costs
and decreasing funding, utility managers need to be
more proactive in anticipating future costs and
preparing for them. What you have now will not last
forever, and environmental standards are not likely to
loosen.

Officials need to be more creative in packaging
repayment programs and more diplomatic in dealing
with a public that is beleaguered by the higher cost of
utility service. An educated ratepayer is a more willing
ratepayer.

Following these guidelines will help your community
be prepared for the challenges of the future, and will
help keep Wisconsin as the standard bearer in providing
a safe, clean, and enjoyable environment for
generations to come.

E/One Sewers ... SHALLOW
BURY PRESSURE SEWERS

o Self Cleaning Sewers

o No Infiltration

e A LOT less Manholes
(less confined space)

® Avoid a Lift Station!

eService Difficult Terrain
=High Water Tables
*Shallow Bedrock
=Hilly Topography
*Flat Land

D.J. MORIVA COMPANY
5555 IRISH LANE, MADISON, WI 53711
(800) 833-0880
Friendly Knowledgeable Service

WISCONSIN WASTEWATER
OPERATORS’ ASSOCIATION, INC.
38th Annual Business Meeting
Kalahari Resort & Convention Center

Wisconsin Dells, Wisconsin
October 28, 2004

President Herwig called the meeting to order at 12:35
PM October 28, 2004. All Officers and Directors
were present. Approximately 280 attendees were
present.

President Herwig asked for a moment of silence for
all the members who have passed away in the past
year.

Dean Falkner made a motion to dispense with the
reading of the minutes from the October 23, 2003
Annual Business Meeting and to approve the minutes
as written. LaMont Albers seconded the motion.
Motion carried.

Executive Secretary McKee distributed copies of the
Financial Report. McKee reported the revenue of this
fiscal year ending September 1, 2004 is $143,685.94.
Expenditures totaling $131,559.63 with excess
revenues over expenditures totaling $12,126.31. A
motion was made by Dean Falkner to approve the
Financial Statement as presented. Pete Albers
seconded the motion. Motion carried.

President Herwig introduced Jim  Miller
Secretary/Treasurer and Dean Nelson President of the
Minnesota Wastewater Operators’ Association.

NOMINATIONS-ELECTION OF OFFICERS

Nominations Chairperson Dale Neis reviewed
nominations and election procedures. President
Herwig appointed John Allen, LaMont Albers, Jim
Krueger, John Leonhard, Wally Thom, Leo
Templeton, Pete Albers, Dean Falkner, Judy Tholen,
Rich Boden and Carol Strackbein as ballot clerks.
Dale Neis was appointed recorder.

The Nominations Chairperson, Dale Neis, announced
our new President for 2004-2005 is Timothy Nennig.
Dale Neis placed into nomination the name of Tom
Kruzick for the office of President-Elect. President



Volume 159, February 2005

whe Clarifier

Page 51

Herwig called three times for nominations from the
floor. There being none, Jim Krueger made a motion the
nominations be closed and a unanimous ballot be cast
electing Tom Kruzick to the office of President-Elect.
John Fales seconded the motion. Motion carried.

The Nominations Chairperson, Dale Neis, placed into
nomination the name of Kay Marshall for the office of
Vice-President. President Herwig called three times for
nominations from the floor. There being none, John
Fales made a motion the nominations be closed and a
unanimous ballot be cast electing Kay Marshall to the
office of Vice-President. Jim Miller seconded the
motion. Motion carried.

ELECTION BOARD OF DIRECTORS -4

President Herwig explained to the membership there are
two (2) two-year Directorships and two (2) one-year
Directorships to be filled. Jim Schreiber resigned his
position as Director and Kay Marshall is now Vice-
President. President Herwig informed the membership in
attendance we have five candidates for the positions of
Directorships; Dave Carlson, Bruce Bartel, Dan Tomaro
and two incumbents John Bond and Jim Thalke.

President Herwig asked for nominations from the floor
3 times. There being no further nominations, John
Leonhard made a motion to close the nominations. La
Mont Albers seconded the motion. Motion carried.
Each candidate spoke briefly to the membership.
President Herwig instructed the membership to vote for
four.

The elections results for Directors were Jim Thalke and
Dave Carlson for the two-year Directorships and John
Bond and Bruce Bartel for the one-year Directorships.
President Herwig congratulated Jim Thalke, Dave
Carlson, John Bond and Bruce Bartel.

LaMont Albers made a motion to destroy the ballots.
Dean Falkner seconded the motion. Motion carried.

COMMITTEE REPORTS

PROMOTIONS - John Bond commented we have
added men and women’s dress shirts, golf pullovers,
camouflage shirts and women’s polo shirts. The
promotional items are available in the North Hall. We
are selling the older items at a reduced rate.

Engineering

Solutions

262.542.5733

www.ruekert-mielke.com

.‘Ruekert-Mielke

engineering solutions for a working world

Partner with the experts of
Ruekert/Mielke for all of
your wastewater needs.

Wastewater treatment
Pumping stations

Wet weather storage facilities
Instrumentation & Controls
Intermunicipal agreements

Funding assistance

Serving Wisconsin communities for over 50 years




Page 52

whe Clarifier

Volume 159, February 2005

MEMBERSHIP - Conine reported we now have a
total of 2,036 members. Our 2000 member is Kent
Price from Marshall-Bond Pumps.

SCHOLARSHIP - Conine stated Justin Stanek is the
only qualifying recipient of the $1000.00 4-year
scholarship.

CLARIFIER - Jeff Haack introduced the
CLARIFIER staff, Jean Van Sistine and the chair Dan
Busch.

CAREER DEVELOPMENT - Kay Marshall
informed the membership the Committee attended a
couple of career conferences this year.

The Committee has made a Public Service
Announcement for WWOA. There are copies on CD
that are available at the Conference and have also
been sent to the web site.

OPERATOR TRAINING - Thalke commented the
Committee had a very busy year sponsoring three

different events at seven different locations around the
state.

The first event took place in Oshkosh and later
Waukesha, then Madison and finished in Eau Claire.
The event was organized by Jack Annis and titled
Mercury Reduction and NR106 Mercury Compliance.

The second training event was two Wastewater
Security workshops held in Rice Lake and Sussex.
The workshops were organized by Julia Riley.

The third event was the Trouble Shooting Electric
Motors and Controls Seminar held in Green Bay.

REGIONAL COORDINATOR - Kay Marshall
thanked everyone for all their hard work.

LaMont Albers made a motion to accept the

Committee Reports as presented. John Leonhard
seconded the motion. Motion carried.

W

ANEONMEEEEE

PRODUCTS INCORPORATED

% SALES % SERVICE % REPAIR % INSTALLATION
ENGINEERED PRODUCTS HAS EXPERIENCE WITH THE FOLLOWING EQUIPMENT

PUMPS BLOWERS COMMINUTORS

HYDROMATIC SUTORBILT SMITH & LOVELESS

FAIRBANKS ROOTS CHICAGO

NETZSCH MD PNEUMATIC WORTHINGTON

CROWN/BARNES KAESER

CHICAGO SPENCER

GORMAN-RUPP HOFFMAN/LAMPSON

FLYGT VALVES PLUG & CHECK & GATE & BUTTERELY

MYERS HOMESTEAD DEZURIK NIBCO

TSURUMI MOSSER TECHNO TROY

EBARA BERMAD CLOW GA

WEINMAN

MARLOW PISTON MISCELLANEOUS

SMITH & LOVELESS BLOWER FILTERS PUMP FLOATS

A-C MECHANICAL SEALS CHART RECORDERS

PACO BEARINGS FLOW METERS

MOYNO MISC PARTS CHEM FEED SYSTEMS
GREEN BAY, WISCONSIN 80007933557



Volume 159, February 2005

wneClarifier

Page 53

LINCOLN
‘CS CONTRACTORS
SUPPLY, INC.

A WISCONSIN Company Since 1956!

MILWAUKEE SOUTH
11111 W. Hayes Ave. « Milwaukee, WI 53227
(414) 541-1327 « 1-800-242-1255

MILWAUKEE NORTH
7233 N. 51st Blvd. « Milwaukee, WI 53223
(414) 357-7111 » 1-800-533-7113

MILWAUKEE DOWNTOWN
2601 W. Clybourn St. « Milwaukee, WI 53233
(414) 342-0573  1-877-355-2145

KENOSHA
5826 46th St. « Kenosha, W1 53142
(414) 652-6890  1-800-638-3448

MADISON
901 Walsh Rd. = Madison, WI 53714
(608) 249-6476  1-800-521-2331

OSHKOSH
3480 Jackson St. « Oshkosh, WI 54901
(920) 231-3501 « 1-800-451-4551

WAUSAU
5207 Westfair Ave. « Weston, WI 54476
(715) 359-6111 < 1-800-537-3778

GREEN BAY
1654 Morrow St. « Green Bay, WI 54302
(920) 432-8697 * 1-800-242-5626

WAUKESHA
1505 Arcadian Ave. * Waukesha, WI 53186
(262) 544-9747 « 1-877-370-6326

RACINE
2151 SE. Frontage Rd. ¢ Sturtevant, Wl 53177
(262) 886-1682 « 1-877-373-7857

APPLETON
5663 Neubert Rd. « Appleton, WI 54913
(920) 757-1901« 1-877-373-7815
EAU CLAIRE
7840 Partridge Rd. « Eau Claire, W1 54703
(715) 874-4100 « 1-877-371-9635

www.lincolncontractorssupply.com

Industry LB |
FABGO .,
Alliance

T ——
.
." --'-!

Godwin Dri-Prime Pumps
Godwin’s Dri-Prime Pumps have proven
to be the pump of choice for all sorts of
temporary and permanent applications.
Rugged and reliable, the Dri-Prime features
such things as automatic self-priming to
28 feet, dry-running capabilities, solids
handling and high discharge heads.

For More Information Contact the LCS Branch Nearest You or
Our Goawin Specialist:

Tom Kimberly (920) 850-2500




Page 54

whe Clarifier

Volume 159, February 2005

President Herwig informed the membership the 39th
Annual Conference will be held in Green Bay on
October 4 — 7 at the Regency Suites/KI Convention
Center.

President Herwig thanked Gil Hantzsch and his staff
from MSA Professional Services for all their work
with Local Arrangements and the Spouse Program.

President Herwig thanked Gary Hanson and Amy
Kistner from Earth Tech for their work on the abstracts.
President Herwig also thanked Tom Kruzick, chair of
the Technical Program, the committee, moderators,
and speakers for all their help.

NEW BUSINESS

PRESENTATION OF THE OPERATOR
COMPETITION AWARD - Jim Thalke stated we had
six teams competing this year: Southern Region had
one team - The Crappers; Lake Michigan Region had
two teams - Grit Heads and Lagoon Squad; Southeast
- Fecal Fanatics, Wizards of Wiz and Wastewater
Warriors.

Thalke introduced the judges and suppliers for this
year’s competition and thanked them for their help.

Jim Thalke stated that all the scoring was very close
within some only being tenths of a point difference.
Lake Michigan team Lagoon Squad took First Place,
Lake Michigan team the Grit Heads took second
place and Southeast team Fecal Fanatics took 3rd
place.

There being no further business, John Leonhard made
a motion to adjourn the 38th Annual Business
Meeting. La Mont Albers seconded the motion.
Motion carried.

President Herwig adjourned the meeting at 1:30 PM
October 28, 2004

Respectfully submitted,

Lok l] b ) See

Richard D. McKee
Executive Secretary

TAKE A CLOSER LoOooOKk

-

Choose Cardinal Environmental
for cost effective environmental services

and long-term customer support. We're your
award-winning partner with focused experience and

down-to-earth service.

Environmental & Microbiological Lab
WDNR Certified Laboratory #460024950

www.cardinalenvironmental.com |

3303 Paine Avenue Sheboygan, W1 53081 \
920 459.2500 or 800 413.7225 Fax 920 459.2503 '

CARDINAL

-j JL1.._1.ur|e
. . 5 ':.'" =3 3
o~ 15004 8¢
y a5 -' > WINNEE [+ %
'r . . j‘
-l: ! "' Ly
"

24 bour Composite/Discrete Wastewater Sampling o Sludge Characteristic Analysise Wastewater Toxicity Sampling « Confined Space Entry Projects

Stormwater Management Plans « Groundwater Monitoring « Air Quality Monitoring « Asbestos Management « Lead Inspections




whe Clarifier

Volume 159, February 2005 Page 55
WWOA REGIONAL OFFICERS 2004 - 2005
Lake Chair Vice Chair Secretary/Treasurer
Michigan
Kevin Skogman Ron Austreng Dawn Jandrey
Heart of the Valley MSD Village of Hortonville Heart of the Valley MSD
801 Thilmany Road 118 N. Mill Street 801 Thilmany Road
Kaukauna WI 54130 P.O. Box 99 Kaukauna WI 54130
W: 920 766-5731 Hortonville, WI 54944 W: 920 766-5731
jskogman@new.rr.com Phone: 920-779-4086 dawn.jandrey@hvmsd.org
hrtnvldpw@charterinternet.net
North Chair Vice Chair Secretary/Treasurer
Central
Ken Bloom Jeremy Cramer Gus Strehlo
Marathon WW Utility Stevens Point WWTP Wausau Wastewater Utility
104 Chestnut Street 301 Bliss Avenue 407 Grant Street
Marathon WI 54448 Stevens Point WI 54481 Wausau, WI 54403
W: 715 443-2223 W: 715 345-5262 W: 715 261-6941
mcwwtp@dwave.net jeramer@dwave.net ajstrehlo@mail.ci.wausau.wi.us
Northwest Chair Vice Chair Secretary Treasurer
Mike LaRose Rick Carroll Wally Thom Mike Romsos
Rice Lake Utilities White Cap Mountain Rice Lake Utilities City of Barron WWTP
1112 S. Wisconsin Ave PO Box D 1112 S. Wisconsin Ave 307 E. LaSalle Avenue
Rice Lake WI 54868 Montreal WI 54550 Rice Lake WI 54868 Barron WI 54812
W: 715 234-7004 W: 715 561-2227 W: 715 234-7004 W: 715 537-3747
rlww@chibardun.net barb@skiwhitecap.com wallythom@hotmail.com ironmjr@yahoo.com
Southern Chair Vice Chair Secretary Treasurer
Harry Mathos Joe Solawetz, Tim Reel Todd Fisher
City of Beloit Water Res. City of Monroe City of Fort Atkinson City of Richland Center
2301 State Line Road 1110-18th Ave. 101 North Main Street 590 Orange Street
Beloit WI 53511 Monroe WI 53566 Fort Atkinson WI 53538 Richland Center WI 53581
W: 608 364-2888 W: 608 329-2590 W: 920 563-7766 W: 608 647-3917
mathosh@ci.beloit.wi.us wwtp@cityofmonroe.org treel@fortatkinsonwi.net rewwrc@mwt.net
Southeast Chair Vice Chair Secretary Treasurer
Kerry Gloss Bruce Rabe Kathy Kamin Jeff Deitsch
City of Kenosha Water Utility | City of Kenosha Water Utility | William/Reid Ltd.LLC Jackson WWTP
4401 Green Bay Road 4401 Green Bay Road Post Office Box 397 W194 N16658 Eagle Dr.
Kenosha, WI 53144 Kenosha WI 53144 Germantown, WI 53022 Jackson, WI 53037
W: 262 653-4349 W: 262 653-4335 W: 262 255-5420 W: 262 677-9001 Ext 28
kerry.gloss@kenoshawater.org | bruce.rabe@kenoshawater.org | kathy@williamreidltd.com VOlutilitysupt@hnet.net
West Central | Chair Vice Chair Secretary/Treasurer
Dennis Holtz Gary Newton Rick Weikel
New Richmond WWTF Village of Baldwin Black River Falls WWTP
156 East First Street, 400 Cedar Street 509 Filmore St.
New Richmond, WI Baldwin WI 54002 Black River Falls WI 54615

W: 715 246-2726
dholtz@wppisys.org

W: 715 684-2710
baldwinww@scecnet.net

W: 715 284-2913




PRSRT STD
U.S. POSTAGE
PAID
PERMIT # 600
WAUSAU, WI 54403

Cn@ﬁQLV

416 Herman Street
Arena, W1 53503

ADDRESS CORRECTION REQUESTED

WISCONSIN WASTEWATER
OPERATORS’ ASSOCIATION, INC.
2004 - 2005 OFFICIAL DIRECTORY

Tim Nennig, President
Grafton Water & Wastewater
P.O. Box 144

Grafton, WI 53024

Work 262 375-5330

Fax 262 375-6938
Home 262 377-4756

tnennig@uvillage.grafton.wius (W)

tnennigl@wi.rr.com (H)

Tom Kruzick, President Elect
Oshkosh WWTP

233 Campbell Road

Oshkosh, WI 54901-3488
Work 920 232-5365

Fax 920 232-5366

Home 920 725-0897
tkruzick@ci.oshkosh.wi.us

Kay Marshall, Vice President
SEH

1701 W. Knapp St. Suite B
Rice Lake, WI 54868-1350
Work: 715 236-4018

Fax 715 234-4069

Home: 715 790-1418
kmarshall@sehinc.com

Randy Herwig, Past President
Lodi WPCF

130 S. Main St.

Lodi, WI 53555

Work 608 592-3247

Fax 608 592-3271

Home 608 592-7017
rtherwig@wppisys.org

Bruce Bartel, Director (05)
Green Bay MSD

P.O. Box 19015

Green Bay, WI 54307-9015
Work 920 438-1327

Fax 920 438-3134
Home 920 465-9876
bbartel@gbmsd.or

John Bond, Director (05)
Roberts WWTP

107 East Maple Street
Roberts, WI 54023

Work 715 749-3175
Fax 715 749-3889
Home 715 796-5263
rbtswwtp@pressenter.com

Dave Carlson, Director (06)
Fond du Lac WPCF

700 Doty St.

Fond du Lac, WI 54935

Work: 920 906-4693

Fax: 920 929-6918

Home: 920 993-0616
dcarlson@ci.fond-du-lac.wi.us

Pete Conine, Director (05)
Waukesha Wastewater Treatment
600 Sentry Drive

Waukesha, WI. 53186

Work 262 524-3626

Fax 262 524-3632

Cell 414 507-1140
pconine(@ci.waukesha.wi.us

Jim Thalke, Director (06)
Sussex Regional WPCF
N64W23760 Main Street
Sussex, WI 53089

Work 262 246-5184
Fax 262 246-0921
Home 262 246-4915

jtallke(@cs.com

Richard McKee, Exec. Secretary
WWOA

416 Herman Street

Arena, WI 53503

Home 608 753-9362

Fax 608 753-9363

Work 608 795-0024

rdmckee@charter.net

2005 Convention Contacts
Local Arrangements

Bruce Bartel 920 438-1327
Technical Program

Kay Marshall 715 236-4018
Guest Program

Jean Van Sistine 920 438-1057

Clarifier Staff
Jean Van Sistine 920 438-1057

jvansistine@gbmsd.org

Dan Busch 920 438-1101
dbusch@gbmsd.or:
Jeff Haack 920 492-5811

Jeffrey.Haack(@dnr.state.wi.us



